
PARTS MAN UAL

   

Re vised 01/30/20

09.20002 Rev.  05

TRAC TOR
4200 VXD

SE RIAL # 1001-2554





SE RIAL NUM BER PLATE

EN GINES

U VAN GUARD 26.5 HP 950D DIE SEL

V VAN GUARD 31 HP 950 G GAS

W VAN GUARD 31 HP 950DT TURBO DIE SEL

X KAWASAKI 27 HP FD750D GAS



DECALS SEC TION A

Re place ment Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-1 & 2

ELECTRICAL SEC TION B

Kawasaki Wir ing Di a gram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-1 & 2
Van guard Gas Wir ing Di a gram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-3 & 4
Van guard Die sel Wir ing Di a gram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-5 & 6
Kawasaki Wir ing Di a gram w/De lay . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-7 & 8
Van guard Gas Wir ing Di a gram w/De lay . . . . . . . . . . . . . . . . . . . . . . . . . B-9 & 10
Van guard Die sel Wir ing Di a gram w/De lay . . . . . . . . . . . . . . . . . . . . . . . B-11 & 12

HY DRAU LICS & AXLES SEC TION C

Hy drau lic Di a gram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-1 & 2
Steer ing, Lift, & Aux il iary Hy drau lics . . . . . . . . . . . . . . . . . . . . . . . . . . . C-3 & 4
Pump & Front Fil ter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-5 & 6
Front Transaxle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-7 & 8
Rear Transaxle & Hy drau lics . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-9 & 10
Lift Valve & Rear Fil ter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-9 & 10
Axle & Tire (Se rial # 1001-1138) . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-11 & 12
Axle & Tire (Se rial # 1139 -) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-13 & 14
Model 2600 Transaxle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-15 & 16
Model 15 Mo tor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-17 & 18
Model 15 Pump. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-19 & 20

EN GINE/EN GINE DRIVES SEC TION D

Kawasaki En gine & Drive . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-1 & 2
Kawasaki En gine Mount & Ex haust . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-3 & 4
Kawasaki Cool ing & Air . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-5 & 6
Kawasaki Fuel Sys tem . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-7 & 8
Van guard En gine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-9 & 10
Van guard Drive Shaft & PTO Drive (Se rial # 1001-1654) . . . . . . . . . . . . . . . D-11 & 12
Van guard Drive Shaft & PTO Drive (Se rial # 1655 -) . . . . . . . . . . . . . . . . . . D-13 & 14
Van guard En gine Mount & Ex haust (Se rial # 1001-1103) . . . . . . . . . . . . . . . D-15 & 16
Van guard En gine Mount & Ex haust (Se rial # 1104-1184) . . . . . . . . . . . . . . . D-17 & 18
Van guard En gine Mount & Ex haust (Se rial # 1185 - & all Turbo Diesels) . . . . . . . D-19 & 20
Van guard Gas & Nat u ral Die sel Cool ing Sys tem. . . . . . . . . . . . . . . . . . . . D-21 & 22
Van guard Turbo Die sel Cool ing Sys tem . . . . . . . . . . . . . . . . . . . . . . . . D-23 & 24
Van guard Gas & Nat u ral Die sel Air In take . . . . . . . . . . . . . . . . . . . . . . . D-25 & 26
Van guard Turbo Die sel Air In take . . . . . . . . . . . . . . . . . . . . . . . . . . . D-27 & 28
Van guard Die sel Fuel Sys tem . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-29 & 30
Van guard Gas Fuel Sys tem . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-31 & 32

TA BLE OF CON TENTS

iii



FRAME, SHEET METAL SEC TION E

Rear Frame, Up per . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-1 & 2
Rear Hitch As sem bly (Se rial # 1001-1387) . . . . . . . . . . . . . . . . . . . . . . . . E-3 & 4
Rear Hitch As sem bly (Se rial # 1388 -) . . . . . . . . . . . . . . . . . . . . . . . . . . E-5 & 6
Seat Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-7 & 8
Rear Frame, Lower . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-9 & 10
Front Frame (Se rial # 1001-1184) . . . . . . . . . . . . . . . . . . . . . . . . . . . E-11 & 12
Front Frame, Up per (Se rial # 1185 -) . . . . . . . . . . . . . . . . . . . . . . . . . . E-13 & 14
Front Frame, Lower (Se rial # 1185 -) . . . . . . . . . . . . . . . . . . . . . . . . . . E-15 & 16
Front Hitch & Weight Trans fer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-17 & 18
Hood, Grill, &  Dash . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-19 & 20
Shields & Fend ers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-21 & 22

CON TROLS & LINK AGE SEC TION F

Hand Con trols, Rear. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-1 & 2
For ward/Re verse Rocker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-3 & 4
Neu tral Po si tion As sem bly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-5 & 6
Park Brake, Throt tle, & Choke. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-7 & 8
Pump Con trol Arm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-9 & 10
High/Low Shift Link age . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-11 & 12
Belt Tight ener . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-13 & 14

OP TIONS SEC TION G

3 Point Hitch Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-1 & 2
3 Point Hitch Arms . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-3 & 4
3 Point Hitch Hy drau lics. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-5 & 6
Aux il iary Hy drau lics, Rear. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-7 & 8
Dual Wheels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-9 & 10
Foot Pedal & Wheel Ex ten sions . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-11 & 12
Fold Down Roll Bar. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-13 & 14
Fold Down ROPS Roll Bar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-15 & 16
Can opy . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-17 & 18
3N1 Hitch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-19 & 20
Rear Coun ter weight Bar & Rear Bump. . . . . . . . . . . . . . . . . . . . . . . . . G-21 & 22
Light Bar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-23 & 24
Slope Gauge, 12 Volt Out let, & 12 Volt Front Plug . . . . . . . . . . . . . . . . . . . G-25 & 26
Sus pen sion Seat & Seat Lock . . . . . . . . . . . . . . . . . . . . . . . . . . . . . G-27 & 28

iiii

TA BLE OF CON TENTS



A-1

DECALS

00.0192 - Flat V 00.0121 00.0124

00.0138 00.0145

00.0176

00.0200

00.0100

00.0167

00.0168 00.0169

00.0170
00.0199

Van guard Only

00.0177



DECALS

A-2

00.0210 - Raised V
between Headlights

00.0207 - Raised V 
Steer ing Wheel

00.0175

00.0171

00.0172

00.0173 - Right Side

00.0174 - Left Side



IL LUS TRATED DRAW ING
KAWASAKI WIR ING DI A GRAM (20 amp charge sys tem)

ELECTRICAL

B-1

Har ness num ber
32.0067



KAWASAKI WIR ING DI A GRAM (20 amp charge sys tem)

ELEC TRI CAL

B-2

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0030 . . . . . . . . . . . . . BAT TERY, HAR RIS (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0186 . . . . . . . . . . . . . FUSE HOLDER, INLINE 35 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 30.0185 . . . . . . . . . . . . . FUSE PANEL, 8 CIR CUIT ATC BLAD . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 30.0197 . . . . . . . . . . . . . FUSE, 30 AMP ATC BLADE - GREEN. . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE . . . . . . . . . . . . . . . . . . . . . . . . . 4
10. . . . . . 30.0187 . . . . . . . . . . . . . FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . . 13.0078 . . . . . . . . . . . . . SWITCH, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
12. . . . . . 13.0080 . . . . . . . . . . . . . KEY, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 31.0035 . . . . . . . . . . . . . SWITCH, CON TOUR OFF-ON-ON . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 31.0038 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BK/AMB LEN . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0036 . . . . . . . . . . . . . SWITCH, CON TOUR ON-OFF DPST . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0037 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BLK/NO LEN. . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 31.0039 . . . . . . . . . . . . . SWITCH, NEU TRAL N.O. 8" LEADS. . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 31.0033 . . . . . . . . . . . . . SWITCH,  SEAT  2" ROUND GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 35.0103 . . . . . . . . . . . . . RE LAY, 50 AMP 5 POLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 30.0196 . . . . . . . . . . . . . CON NEC TOR, 5 PIN RE LAY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . 2

31. . . . . . 35.0102 . . . . . . . . . . . . . TA CHOM E TER, WITH HOUR ME TER. . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 35.0101 . . . . . . . . . . . . . GAUGE, VOLT ME TER 12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
34. . . . . . 35.0100 . . . . . . . . . . . . . GAUGE, TEMP 2" DIA 250° . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 13.0075 . . . . . . . . . . . . . SEND ING UNIT, TEMP 250 DEG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
38. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD. (not shown) . . . . . . . . . . . . . . . . . 1

39. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 33.0021 . . . . . . . . . . . . . LIGHT, HEAD (ONE LIGHT) (Se rial # 1001-1381) . . . . . . . . . . . . . . . . . . 2
41. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN (Se rial # 1382 -) . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2
42. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 30.0202 . . . . . . . . . . . . . DI ODE, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 32.0021 . . . . . . . . . . . . . CA BLE, ASM POS. BAT. RED 76" (not shown) . . . . . . . . . . . . . . . . . . . 1

47. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . . . . . . . . . . . . . . 1
53. . . . . . 13.0077 . . . . . . . . . . . . . PUMP, FUEL KAW - X . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD GAS WIR ING DI A GRAM (40 amp charge sys tem)

B-3

ELEC TRI CAL

Har ness num ber
32.0068



VAN GUARD GAS WIR ING DI A GRAM (40 amp charge sys tem)

ELEC TRI CAL

B-4

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0030 . . . . . . . . . . . . . BAT TERY, HAR RIS (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0186 . . . . . . . . . . . . . FUSE HOLDER, INLINE 35 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 30.0185 . . . . . . . . . . . . . FUSE PANEL, 8 CIR CUIT ATC BLAD . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 30.0197 . . . . . . . . . . . . . FUSE, 30 AMP ATC BLADE - GREEN. . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE . . . . . . . . . . . . . . . . . . . . . . . . . 4
10. . . . . . 30.0187 . . . . . . . . . . . . . FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 . . . . . . 13.0078 . . . . . . . . . . . . . SWITCH, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
12. . . . . . 13.0080 . . . . . . . . . . . . . KEY, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 31.0035 . . . . . . . . . . . . . SWITCH, CON TOUR OFF-ON-ON . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 31.0038 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BK/AMB LEN . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0036 . . . . . . . . . . . . . SWITCH, CON TOUR ON-OFF DPST . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0037 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BLK/NO LEN. . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 31.0039 . . . . . . . . . . . . . SWITCH, NEU TRAL N.O. 8" LEADS. . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 31.0033 . . . . . . . . . . . . . SWITCH,  SEAT  2" ROUND GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 35.0103 . . . . . . . . . . . . . RE LAY, 50 AMP 5 POLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 30.0196 . . . . . . . . . . . . . CON NEC TOR, 5 PIN RE LAY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . 2

31. . . . . . 35.0102 . . . . . . . . . . . . . TA CHOM E TER, WITH HOUR ME TER. . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 35.0101 . . . . . . . . . . . . . GAUGE, VOLT ME TER 12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
34. . . . . . 35.0100 . . . . . . . . . . . . . GAUGE, TEMP 2" DIA 250° . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 13.0075 . . . . . . . . . . . . . SEND ING UNIT, TEMP 250 DEG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
38. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD. (not shown) . . . . . . . . . . . . . . . . . 1

39. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 33.0021 . . . . . . . . . . . . . LIGHT, HEAD (ONE LIGHT) (Se rial # 1001-1381) . . . . . . . . . . . . . . . . . . 2
41. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN (Se rial # 1382 -) . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2
42. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 30.0202 . . . . . . . . . . . . . DI ODE, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 32.0021 . . . . . . . . . . . . . CA BLE, ASM POS. BAT. RED 76" (not shown) . . . . . . . . . . . . . . . . . . . 1

47. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . . . . . . . . . . . . . . 1
48. . . . . . 32.0049 . . . . . . . . . . . . . CA BLE, FRAME-EN GINE GND STRAP (not shown) . . . . . . . . . . . . . . . . 1

51. . . . . . 13.0133 . . . . . . . . . . . . . PUMP, FUEL VANG - V . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD DIESEL WIR ING DI A GRAM (40 amp charge sys tem)

B-5

ELEC TRI CAL

Har ness num ber
32.0069



VAN GUARD DIE SEL WIR ING DI A GRAM (40 amp charge sys tem)

ELEC TRI CAL

B-6

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0030 . . . . . . . . . . . . . BAT TERY, HAR RIS (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0186 . . . . . . . . . . . . . FUSE HOLDER, INLINE 35 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 30.0185 . . . . . . . . . . . . . FUSE PANEL, 8 CIR CUIT ATC BLAD . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 30.0188 . . . . . . . . . . . . . FUSE, 40 AMP ATC BLADE - AM BER. . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE . . . . . . . . . . . . . . . . . . . . . . . . . 4
10. . . . . . 30.0187 . . . . . . . . . . . . . FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 . . . . . . 13.0078 . . . . . . . . . . . . . SWITCH, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
12. . . . . . 13.0080 . . . . . . . . . . . . . KEY, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 31.0035 . . . . . . . . . . . . . SWITCH, CON TOUR OFF-ON-ON . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 31.0038 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BK/AMB LEN . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0036 . . . . . . . . . . . . . SWITCH, CON TOUR ON-OFF DPST . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0037 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BLK/NO LEN. . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 31.0039 . . . . . . . . . . . . . SWITCH, NEU TRAL N.O. 8" LEADS. . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 31.0033 . . . . . . . . . . . . . SWITCH,  SEAT  2" ROUND GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24. . . . . . 33.0040 . . . . . . . . . . . . . LIGHT, GLOWPLUG BLUE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 35.0103 . . . . . . . . . . . . . RE LAY, 50 AMP 5 POLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

27. . . . . . 30.0196 . . . . . . . . . . . . . CON NEC TOR, 5 PIN RE LAY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . 3

28. . . . . . 13.0071 . . . . . . . . . . . . . TIMER, GLOW PLUG-VAN GUARD . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 30.0198 . . . . . . . . . . . . . TER MI NAL BLOCK, 2 PO SI TION 30A . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 35.0102 . . . . . . . . . . . . . TA CHOM E TER, WITH HOUR ME TER. . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 35.0101 . . . . . . . . . . . . . GAUGE, VOLT ME TER 12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
34. . . . . . 35.0100 . . . . . . . . . . . . . GAUGE, TEMP 2" DIA 250° . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 13.0075 . . . . . . . . . . . . . SEND ING UNIT, TEMP 250 DEG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
38. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD. (not shown) . . . . . . . . . . . . . . . . . 1

39. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
41. . . . . . 33.0021 . . . . . . . . . . . . . LIGHT, HEAD (ONE LIGHT) (Se rial # 1001-1381) . . . . . . . . . . . . . . . . . . 2

41. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN (Se rial # 1382 -) . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2

42. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2
43. . . . . . 30.0202 . . . . . . . . . . . . . DI ODE, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 32.0021 . . . . . . . . . . . . . CA BLE, ASM POS. BAT. RED 76" (not shown) . . . . . . . . . . . . . . . . . . . 1
47. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . . . . . . . . . . . . . . 1

48. . . . . . 32.0049 . . . . . . . . . . . . . CA BLE, FRAME-EN GINE GND STRAP (not shown) . . . . . . . . . . . . . . . . 1

52. . . . . . 13.0058 . . . . . . . . . . . . . PUMP, FUEL VANG - W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
KAWASAKI WIR ING DI A GRAM w/DELAY (20 amp charge sys tem)

B-7

ELEC TRI CAL

Har ness num ber
32.0067



KAWASAKI WIR ING DI A GRAM w/DE LAY (20 amp charge sys tem)

ELEC TRI CAL

B-8

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0030 . . . . . . . . . . . . . BAT TERY, HAR RIS (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0186 . . . . . . . . . . . . . FUSE HOLDER, INLINE 35 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 30.0185 . . . . . . . . . . . . . FUSE PANEL, 8 CIR CUIT ATC BLAD . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 30.0197 . . . . . . . . . . . . . FUSE, 30 AMP ATC BLADE - GREEN. . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE . . . . . . . . . . . . . . . . . . . . . . . . . 4
10. . . . . . 30.0187 . . . . . . . . . . . . . FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . . 13.0078 . . . . . . . . . . . . . SWITCH, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
12. . . . . . 13.0080 . . . . . . . . . . . . . KEY, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 31.0035 . . . . . . . . . . . . . SWITCH, CON TOUR OFF-ON-ON . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 31.0038 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BK/AMB LEN . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0036 . . . . . . . . . . . . . SWITCH, CON TOUR ON-OFF DPST . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0037 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BLK/NO LEN. . . . . . . . . . . . . . . . . . . . . . . 1

18a . . . . . 31.0039 . . . . . . . . . . . . . SWITCH, NEU TRAL N.O. 8" LEADS (Se rial # 1001-2497) . . . . . . . . . . . . . 1

18b . . . . . 31.0044 . . . . . . . . . . . . . SWITCH, PUSH BUT TON - NEU TRAL (Se rial # 2498 -) . . . . . . . . . . . . . . 1

19. . . . . . 31.0033 . . . . . . . . . . . . . SWITCH,  SEAT  2" ROUND GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 35.0106 . . . . . . . . . . . . . TIME DE LAY, .5 SEC OND (Se rial # 1087 -) . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 35.0103 . . . . . . . . . . . . . RE LAY, 50 AMP 5 POLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 30.0196 . . . . . . . . . . . . . CON NEC TOR, 5 PIN RE LAY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . 2
31. . . . . . 35.0102 . . . . . . . . . . . . . TA CHOM E TER, WITH HOUR ME TER. . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 35.0101 . . . . . . . . . . . . . GAUGE, VOLT ME TER 12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 35.0100 . . . . . . . . . . . . . GAUGE, TEMP 2" DIA 250° . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 13.0075 . . . . . . . . . . . . . SEND ING UNIT, TEMP 250 DEG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD. (not shown) . . . . . . . . . . . . . . . . . 1
39. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 33.0021 . . . . . . . . . . . . . LIGHT, HEAD (ONE LIGHT) (Se rial # 1001-1381) . . . . . . . . . . . . . . . . . . 2
41. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN (Se rial # 1382 -) . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2

42. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2
. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 30.0202 . . . . . . . . . . . . . DI ODE, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
46. . . . . . 32.0021 . . . . . . . . . . . . . CA BLE, ASM POS. BAT. RED 76" (not shown) . . . . . . . . . . . . . . . . . . . 1

47. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . . . . . . . . . . . . . . 1

53. . . . . . 13.0077 . . . . . . . . . . . . . PUMP, FUEL KAW - X . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD GAS WIR ING DI A GRAM w/DELAY (40 amp charge sys tem)

B-9

ELEC TRI CAL

Har ness num ber
32.0068



VAN GUARD GAS WIR ING DI A GRAM w/DE LAY (40 amp charge sys tem)

ELEC TRI CAL

B-10

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0030 . . . . . . . . . . . . . BAT TERY, HAR RIS (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0186 . . . . . . . . . . . . . FUSE HOLDER, INLINE 35 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 30.0185 . . . . . . . . . . . . . FUSE PANEL, 8 CIR CUIT ATC BLAD . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 30.0197 . . . . . . . . . . . . . FUSE, 30 AMP ATC BLADE - GREEN. . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE . . . . . . . . . . . . . . . . . . . . . . . . . 4
10. . . . . . 30.0187 . . . . . . . . . . . . . FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 . . . . . . 13.0078 . . . . . . . . . . . . . SWITCH, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
12. . . . . . 13.0080 . . . . . . . . . . . . . KEY, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 31.0035 . . . . . . . . . . . . . SWITCH, CON TOUR OFF-ON-ON . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 31.0038 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BK/AMB LEN . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0036 . . . . . . . . . . . . . SWITCH, CON TOUR ON-OFF DPST . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0037 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BLK/NO LEN. . . . . . . . . . . . . . . . . . . . . . . 1

18a . . . . . 31.0039 . . . . . . . . . . . . . SWITCH, NEU TRAL N.O. 8" LEADS (Se rial # 1001-2497) . . . . . . . . . . . . . 1

18b . . . . . 31.0044 . . . . . . . . . . . . . SWITCH, PUSH BUT TON - NEU TRAL (Se rial # 2498 -) . . . . . . . . . . . . . . 1

19. . . . . . 31.0033 . . . . . . . . . . . . . SWITCH,  SEAT  2" ROUND GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 35.0106 . . . . . . . . . . . . . TIME DE LAY, .5 SEC OND (Se rial # 1087 -) . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 35.0103 . . . . . . . . . . . . . RE LAY, 50 AMP 5 POLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 30.0196 . . . . . . . . . . . . . CON NEC TOR, 5 PIN RE LAY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . 2
31. . . . . . 35.0102 . . . . . . . . . . . . . TA CHOM E TER, WITH HOUR ME TER. . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 35.0101 . . . . . . . . . . . . . GAUGE, VOLT ME TER 12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 35.0100 . . . . . . . . . . . . . GAUGE, TEMP 2" DIA 250° . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 13.0075 . . . . . . . . . . . . . SEND ING UNIT, TEMP 250 DEG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD. (not shown) . . . . . . . . . . . . . . . . . 1
39. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 33.0021 . . . . . . . . . . . . . LIGHT, HEAD (ONE LIGHT) (Se rial # 1001-1381) . . . . . . . . . . . . . . . . . . 2
41. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN (Se rial # 1382 -) . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2

42. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2
. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 30.0202 . . . . . . . . . . . . . DI ODE, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
46. . . . . . 32.0021 . . . . . . . . . . . . . CA BLE, ASM POS. BAT. RED 76" (not shown) . . . . . . . . . . . . . . . . . . . 1

47. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . . . . . . . . . . . . . . 1

48. . . . . . 32.0049 . . . . . . . . . . . . . CA BLE, FRAME-EN GINE GND STRAP (not shown) . . . . . . . . . . . . . . . . 1

51. . . . . . 13.0133 . . . . . . . . . . . . . PUMP, FUEL VANG - V . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

53. . . . . . 35.0107 . . . . . . . . . . . . . ALARM, HIGH TEMP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD DIE SEL WIR ING DI A GRAM w/DE LAY (40 amp charge sys tem)

B-11

ELEC TRI CAL

Har ness num ber
32.0069



VAN GUARD DIE SEL WIR ING DI A GRAM w/DE LAY (40 amp charge sys tem)

ELEC TRI CAL

B-12

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0030 . . . . . . . . . . . . . BAT TERY, HAR RIS (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0186 . . . . . . . . . . . . . FUSE HOLDER, INLINE 35 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 30.0185 . . . . . . . . . . . . . FUSE PANEL, 8 CIR CUIT ATC BLAD . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 30.0188 . . . . . . . . . . . . . FUSE, 40 AMP ATC BLADE - AM BER. . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE . . . . . . . . . . . . . . . . . . . . . . . . . 4
10. . . . . . 30.0187 . . . . . . . . . . . . . FUSE, 5 AMP ATC BLADE - TAN . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 . . . . . . 13.0078 . . . . . . . . . . . . . SWITCH, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
12. . . . . . 13.0080 . . . . . . . . . . . . . KEY, IG NI TION  DELTA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 31.0035 . . . . . . . . . . . . . SWITCH, CON TOUR OFF-ON-ON . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 31.0038 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BK/AMB LEN . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0036 . . . . . . . . . . . . . SWITCH, CON TOUR ON-OFF DPST . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0037 . . . . . . . . . . . . . ROCKER, SWITCH SOFT/BLK/NO LEN. . . . . . . . . . . . . . . . . . . . . . . 1

18a . . . . . 31.0039 . . . . . . . . . . . . . SWITCH, NEU TRAL N.O. 8" LEADS (Se rial # 1001-2497) . . . . . . . . . . . . . 1

18b . . . . . 31.0044 . . . . . . . . . . . . . SWITCH, PUSH BUT TON - NEU TRAL (Se rial # 2498 -) . . . . . . . . . . . . . . 1

19. . . . . . 31.0033 . . . . . . . . . . . . . SWITCH,  SEAT  2" ROUND GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 35.0106 . . . . . . . . . . . . . TIME DE LAY, .5 SEC OND (Se rial # 1087 -) . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 33.0039 . . . . . . . . . . . . . LIGHT, SEAT BELT/OIL RED. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24. . . . . . 33.0040 . . . . . . . . . . . . . LIGHT, GLOWPLUG BLUE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 35.0103 . . . . . . . . . . . . . RE LAY, 50 AMP 5 POLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
27. . . . . . 30.0196 . . . . . . . . . . . . . CON NEC TOR, 5 PIN RE LAY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . 3

28. . . . . . 13.0071 . . . . . . . . . . . . . TIMER, GLOW PLUG-VAN GUARD . . . . . . . . . . . . . . . . . . . . . . . . . 1

29. . . . . . 30.0198 . . . . . . . . . . . . . TER MI NAL BLOCK, 2 PO SI TION 30A . . . . . . . . . . . . . . . . . . . . . . . . 1
31. . . . . . 35.0102 . . . . . . . . . . . . . TA CHOM E TER, WITH HOUR ME TER. . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 35.0101 . . . . . . . . . . . . . GAUGE, VOLT ME TER 12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 35.0100 . . . . . . . . . . . . . GAUGE, TEMP 2" DIA 250° . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 13.0075 . . . . . . . . . . . . . SEND ING UNIT, TEMP 250 DEG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
38. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD. (not shown) . . . . . . . . . . . . . . . . . 1

39. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 33.0021 . . . . . . . . . . . . . LIGHT, HEAD (ONE LIGHT) (Se rial # 1001-1381) . . . . . . . . . . . . . . . . . . 2
41. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN (Se rial # 1382 -) . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2

42. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2
. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 30.0202 . . . . . . . . . . . . . DI ODE, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 32.0021 . . . . . . . . . . . . . CA BLE, ASM POS. BAT. RED 76" (not shown) . . . . . . . . . . . . . . . . . . . 1

47. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" (not shown). . . . . . . . . . . . . . . . . . . . 1
48. . . . . . 32.0049 . . . . . . . . . . . . . CA BLE, FRAME-EN GINE GND STRAP (not shown) . . . . . . . . . . . . . . . . 1

52. . . . . . 13.0058 . . . . . . . . . . . . . PUMP, FUEL VANG - W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
53. . . . . . 35.0107 . . . . . . . . . . . . . ALARM, HIGH TEMP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
HY DRAU LIC DIAGRAM

C-1

HY DRAU LICS & AXLES



HY DRAU LIC DI A GRAM

HY DRAU LICS & AX LES

C-2

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 20.0175 . . . . . . . . . . . . . HOSE, ASM X 75" 1/2-5000  E/CL (Se rial # 1001-2360) . . . . . . . . . . . . . . 1

1 . . . . . . 20.0223 . . . . . . . . . . . . . HOSE,ASM 1/2IDX77 SSBRAID-PTFE (Se rial # 2361 -) . . . . . . . . . . . . . . 1
2 . . . . . . 20.0176 . . . . . . . . . . . . . HOSE, ASM X 64" 1/2-5000  E/CL (Se rial # 1001-2360) . . . . . . . . . . . . . . 1

2 . . . . . . 20.0224 . . . . . . . . . . . . . HOSE,ASM 1/2IDX65 SSBRAID-PTFE (Se rial # 2361 -) . . . . . . . . . . . . . . 1

3 . . . . . . 20.0177 . . . . . . . . . . . . . HOSE, ASM X 26-1/2"  1/2-5000 (Se rial # 1001-2360) . . . . . . . . . . . . . . . 1
3 . . . . . . 20.0225 . . . . . . . . . . . . . 5/8OD X .095W STEEL TUBE ZYP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

4 . . . . . . 20.0172 . . . . . . . . . . . . . HOSE, ASM X 53" 3/8-1 W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 20.0222 . . . . . . . . . . . . . HOSE,ASM 3/8X55 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

5 . . . . . . 20.0155 . . . . . . . . . . . . . HOSE, ASM X 19"  3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 20.0221 . . . . . . . . . . . . . STEEL TUBE, 3/8 OD X .035W YZP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1
6 . . . . . . 20.0130 . . . . . . . . . . . . . HOSE, ASM X 40" 3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 20.0219 . . . . . . . . . . . . . HOSE,ASM 3/8X40 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

7 . . . . . . 20.0132 . . . . . . . . . . . . . HOSE, ASM X 32" 3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 20.0220 . . . . . . . . . . . . . HOSE,ASM 3/8X32 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

8 . . . . . . 20.0173 . . . . . . . . . . . . . HOSE, ASM X 42" 1/4-1 W. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
9 . . . . . . 20.0123 . . . . . . . . . . . . . HOSE, ASM X 19-1/2" 1/4-1W (Se rial # 1001-2360). . . . . . . . . . . . . . . . . 1

9 . . . . . . 20.0218 . . . . . . . . . . . . . STEEL TUBE, 3/8OD X .035W YZP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

10. . . . . . 20.0116 . . . . . . . . . . . . . HOSE, ASM X 56" 1/4-1W #6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

11 . . . . . . 20.0213 . . . . . . . . . . . . . HOSE, ASM C 1/4 X 46"-2750 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 20.0113 . . . . . . . . . . . . . HOSE, ASM X 38" 1/4-1W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
13. . . . . . 22.0024 . . . . . . . . . . . . . HOSE, ASM X 11-1/4" 1/2 P.LOC . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 22.0025 . . . . . . . . . . . . . HOSE, ASM X 53" 3/8 PUSHLOCK . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 22.0026 . . . . . . . . . . . . . HOSE, ASM X 20-1/2" 5/8 P.LOCK . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 27.F04-42IN . . . . . . . . . . HOSE, FUEL LINE X 1/4 X 42". . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 27.T04-36IN . . . . . . . . . . TUBE, TEF LON 1/4 OD X .187 ID X 36" . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 20.0171 . . . . . . . . . . . . . TUBE, OIL COOL ING 1/2 OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
19. . . . . . 20.0187 . . . . . . . . . . . . . HOSE, ASM X 13-1/2" 1/4"-3000. . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
STEER ING, LIFT, & AUX IL IARY HYDRAULICS

C-3

HY DRAU LICS & AXLES



STEER ING, LIFT, & AUX IL IARY HY DRAU LICS

HY DRAU LICS & AX LES

C-4

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 70.4048 . . . . . . . . . . . . . KIT, STEER ING CYL IN DER KT/LT (Se rial # 1001-1343) . . . . . . . . . . . . . . 1

1 . . . . . . 23.0129 . . . . . . . . . . . . . CYL IN DER, 1-1/2" X 8" STEER ING (Se rial # 1344 -) . . . . . . . . . . . . . . . . 1
2 . . . . . . 99.A10NF. . . . . . . . . . . . LOCKNUT, STOVER 5/8-18 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 . . . . . . 25.2501-06-04 . . . . . . . . . FIT TING, 90 ME 3/8 X 1/4 (Se rial # 1001-1343) . . . . . . . . . . . . . . . . . . . 4

3 . . . . . . 25.6801-06-06 . . . . . . . . . FIT TING, 90 ME 3/8 X 3/8 (Se rial # 1344 -) . . . . . . . . . . . . . . . . . . . . . 4
4 . . . . . . 20.0113 . . . . . . . . . . . . . HOSE, ASM X 38" 1/4-1W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 20.0173 . . . . . . . . . . . . . HOSE, ASM X 42" 1/4-1 W. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 91.1018 . . . . . . . . . . . . . BOLT, 5/8-18 SAE X 2 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 25.6500-06-06 . . . . . . . . . FIT TING, 90 MFE 3/8 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 90.0818 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 1/4 (Se rial # 1001-2490) . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 90.0820 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 1/2 (Se rial # 2491 -) . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 20.0116 . . . . . . . . . . . . . HOSE, ASM X 56" 1/4-1W #6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10. . . . . . 20.0213 . . . . . . . . . . . . . HOSE, ASM C 1/4 X 46"-2750 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 64.0749 . . . . . . . . . . . . . BUSH ING, 33/64 X 1 X 1-1/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
13. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 70.4053 . . . . . . . . . . . . . KIT, LIFT CYL IN DER RE PLACE MENT (Se rial # 1001-1343) . . . . . . . . . . . . 1

14. . . . . . 23.0128 . . . . . . . . . . . . . CYL IN DER, 2" X 8" LIFT (Se rial # 1344 -) . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 23.0126 . . . . . . . . . . . . . PLUG, NY LON FOR 23.0106. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16. . . . . . 23.0106 . . . . . . . . . . . . . COU PLER, HYD. QUICK FE MALE 1/4 . . . . . . . . . . . . . . . . . . . . . . . 2
17a . . . . . 64.0924 . . . . . . . . . . . . . PLATE, HYD QUICK COU PLER MOUNT (Se rial # 1001-2216) . . . . . . . . . . . 1

17b . . . . . 64.1163 . . . . . . . . . . . . . BRACKET, HYD QUICK COU PLER (Se rial # 2217 -) . . . . . . . . . . . . . . . . 1

18. . . . . . 64.0951 . . . . . . . . . . . . . BUSH ING, 33/64ID X 1 OD X2-3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . 1
19. . . . . . 90.0832 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21. . . . . . 20.0172 . . . . . . . . . . . . . HOSE, ASM X 53" 3/8-1 W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . 1
21. . . . . . 20.0222 . . . . . . . . . . . . . HOSE,ASM 3/8X55 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

22. . . . . . 20.0123 . . . . . . . . . . . . . HOSE, ASM X 19-1/2" 1/4-1W (Se rial # 1001-2360). . . . . . . . . . . . . . . . . 1
22. . . . . . 20.0218 . . . . . . . . . . . . . STEEL TUBE, 3/8OD X .035W YZP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

23. . . . . . 20.0155 . . . . . . . . . . . . . HOSE, ASM X 19"  3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . 1

23. . . . . . 20.0221 . . . . . . . . . . . . . STEEL TUBE, 3/8 OD X .035W YZP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

24. . . . . . 64.0915 . . . . . . . . . . . . . PLATE, STEER POST BOT TOM ANCH . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 23.0113 . . . . . . . . . . . . . VALVE, STEER ING-DANFOSS 100CC . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 89.0095 . . . . . . . . . . . . . KIT, SEAL 23.0113 STEER VALVE. . . . . . . . . . . . . . . . . . . . . . . . . . 1
26. . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 2
28. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29. . . . . . 99.SF0404-1 . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

30. . . . . . 47.0117 . . . . . . . . . . . . . STEER ING WHEEL, 16MM X 40T . . . . . . . . . . . . . . . . . . . . . . . . . . 1
31. . . . . . 99.E0011 . . . . . . . . . . . . NUT, JAM 5/8 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32. . . . . . 47.0118 . . . . . . . . . . . . . CAP, STEER ING WHEEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
33. . . . . . 00.0207 . . . . . . . . . . . . . DE CAL, VENTRAC DOME . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 25.2706-04-06LN . . . . . . . . FIT TING, BULK HEAD W/LOCKNUT (Se rial # 2217 -) . . . . . . . . . . . . . . . . 2

35. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
PUMP & FRONT FILTER

C-5

HY DRAU LICS & AXLES



PUMP & FRONT FIL TER

HY DRAU LICS & AX LES

C-6

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 20.0171 . . . . . . . . . . . . . TUBE, OIL COOL ING 1/2 OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 25.6400-08-08 . . . . . . . . . FIT TING, M CONN 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 25.6401-10-08 . . . . . . . . . FIT TING, M ADPT 5/8 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 21.0082 . . . . . . . . . . . . . FIL TER, HEAD 1/2" NPT PORT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 21.0001 . . . . . . . . . . . . . FIL TER, HY DRAU LIC   ZINGA AE25. . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 22.0026 . . . . . . . . . . . . . HOSE, ASM X 20-1/2" 5/8 P.LOCK . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 25.2501-10-08 . . . . . . . . . FIT TING, 90 ME 5/8 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 20.0176 . . . . . . . . . . . . . HOSE, ASM X 64" 1/2-5000  E/CL (Se rial # 1001-2360) . . . . . . . . . . . . . . 1

8 . . . . . . 20.0224 . . . . . . . . . . . . . HOSE,ASM 1/2IDX65 SSBRAID-PTFE (Se rial # 2361 -) . . . . . . . . . . . . . . 1

9 . . . . . . 25.4365-08-08 . . . . . . . . . FIT TING, 45 ME 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
10. . . . . . 21.0080 . . . . . . . . . . . . . PUMP, HYD. SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 20.0155 . . . . . . . . . . . . . HOSE, ASM X 19"  3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 20.0221 . . . . . . . . . . . . . STEEL TUBE, 3/8 OD X .035W YZP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

12. . . . . . 25.6801-06-06 . . . . . . . . . FIT TING, 90 ME 3/8 X 3/8 (Se rial # 1001-1184) . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 20.0123 . . . . . . . . . . . . . HOSE, ASM X 19-1/2" 1/4-1W (Se rial # 1001-2360). . . . . . . . . . . . . . . . . 1
13. . . . . . 20.0218 . . . . . . . . . . . . . STEEL TUBE, 3/8OD X .035W YZP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

14. . . . . . 25.6804-6-6-6. . . . . . . . . . FIT TING, M TEE 3/8 X 3/8 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 20.0130 . . . . . . . . . . . . . HOSE, ASM X 40" 3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . . 1
15. . . . . . 20.0219 . . . . . . . . . . . . . HOSE,ASM 3/8X40 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

16. . . . . . 99.SF08 . . . . . . . . . . . . NUT, SF 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
17. . . . . . 99.K0039 . . . . . . . . . . . . BOLT,  SHCS 1/2 X 1 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18. . . . . . 20.0177 . . . . . . . . . . . . . HOSE, ASM X 26-1/2"  1/2-5000 (Se rial # 1001-2360) . . . . . . . . . . . . . . . 1

18. . . . . . 20.0225 . . . . . . . . . . . . . 5/8OD X .095W STEEL TUBE ZYP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1
19. . . . . . 26.0009 . . . . . . . . . . . . . O-RING, .070 X .489 ID 90D. . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R

20. . . . . . 20.0187 . . . . . . . . . . . . . HOSE, ASM X 13-1/2" 1/4"-3000. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21a . . . . . 25.4365-08-08 . . . . . . . . . FIT TING, 45 ME 1/2 X 1/2 (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . . 1
21b . . . . . 25.4315-10-08 . . . . . . . . . FIT TING, -10 MORF X -8 MORB (Se rial # 2361 -) . . . . . . . . . . . . . . . . . . 1

22. . . . . . 26.0009 . . . . . . . . . . . . . O-RING, .070 X .489 ID 90D (Se rial # 1001-2360) . . . . . . . . . . . . . . . . A/R
22. . . . . . 26.0023 . . . . . . . . . . . . . O-RING, .070 X .614ID 90D (Se rial # 2361 -) . . . . . . . . . . . . . . . . . . . A/R



IL LUS TRATED DRAW ING
FRONT TRANSAXLE

C-7

HY DRAU LICS & AXLES



FRONT TRANSAXLE

**NOTE: When re plac ing the front mo tor, the shaft seal must be re moved.

HY DRAU LICS & AX LES

C-8

REF. PART NO. DE SCRIP TION QTY.

1a. . . . . . 64.0914 . . . . . . . . . . . . . DIP STICK, OIL TANK KT (Se rial # 1005-1050) . . . . . . . . . . . . . . . . . . . 1

1b. . . . . . 29.C12H . . . . . . . . . . . . PIPE, CAP 3/4 NPT  HEX ZP (Se rial # 1051 -). . . . . . . . . . . . . . . . . . . . 1
2 . . . . . . 29.BF04MP0290 . . . . . . . . FIT TING B. 1/4 BRB 1/8 NPT 90 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . . 27.F04-42IN . . . . . . . . . . HOSE, FUEL LINE X 1/4 X 42". . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4a. . . . . . 27.P04-36IN . . . . . . . . . . HOSE, PUSHLOCK X 1/4 X 36" (Se rial # 1005-1050) . . . . . . . . . . . . . . . . 1
4b. . . . . . 27.T04-36IN . . . . . . . . . . TUBE, TEF LON 1/4 OD X .187 ID X 36" (Se rial # 1051 -) . . . . . . . . . . . . . . 1

5 . . . . . . 64.0913 . . . . . . . . . . . . . TANK, OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 25.2404-08-06 . . . . . . . . . FIT TING, M CONN 1/2 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 22.0024 . . . . . . . . . . . . . HOSE, ASM X 11-1/4" 1/2 P.LOC . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 25.6502-08-08 . . . . . . . . . FIT TING, 45 MFE 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
9 . . . . . . 22.0025 . . . . . . . . . . . . . HOSE, ASM X 53" 3/8 PUSHLOCK . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 25.6602-8-8-8. . . . . . . . . . FIT TING, TEE SIN GLE SWIVEL 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 25.2605-8-8-8. . . . . . . . . . FIT TING, M TEE 1/2 X 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 25.5406-12-08 . . . . . . . . . FIT TING, BUSH ING 3/4 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 51.0020 . . . . . . . . . . . . . TRANSAXLE, PEER LESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
14. . . . . . 29.P06G . . . . . . . . . . . . PIPE, PLUG 3/8 GALV SQ ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 25.6802-10-10 . . . . . . . . . FIT TING, 45 ME 5/8 X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 22.0026 . . . . . . . . . . . . . HOSE, ASM X 20-1/2" 5/8 P.LOCK . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 20.0175 . . . . . . . . . . . . . HOSE, ASM X 75" 1/2-5000  E/CL (Se rial # 1001-2360) . . . . . . . . . . . . . . 1

17. . . . . . 20.0223 . . . . . . . . . . . . . HOSE,ASM 1/2IDX77 SSBRAID-PTFE (Se rial # 2361 -) . . . . . . . . . . . . . . 1
18. . . . . . 20.0177 . . . . . . . . . . . . . HOSE, ASM X 26-1/2"  1/2-5000 (Se rial # 1001-2360) . . . . . . . . . . . . . . . 1

18. . . . . . 20.0225 . . . . . . . . . . . . . 5/8OD X .095W STEEL TUBE ZYP (Se rial # 2361 -) . . . . . . . . . . . . . . . . 1

19. . . . . . 25.4315-08-08 . . . . . . . . . FIT TING, M CONN 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 21.0081** . . . . . . . . . . . . MO TOR, HYD. SUNDSTRAND (RE MOVE SEAL)** . . . . . . . . . . . . . . . . . 1

21. . . . . . 90.0612 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22. . . . . . 96.06 . . . . . . . . . . . . . . WASHER, LOCK 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
23. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24. . . . . . 26.0012 . . . . . . . . . . . . . O-RING, 3 X 3-1/8 X 1/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
25. . . . . . 87.0165 . . . . . . . . . . . . . GEAR, PIN ION MO TOR TO AXLE. . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 04.0015 . . . . . . . . . . . . . SNAP RING, EXT .039 X .588 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27a . . . . . 29.BF04MP0290 . . . . . . . . FIT TING B. 1/4 BRB 1/8 NPT 90 (Se rial # 1005-1050) . . . . . . . . . . . . . . . 2
27b . . . . . 29.GF0016 . . . . . . . . . . . FIT TING, COMP 1/4OD 1/8 MP 90D (Se rial # 1051 -) . . . . . . . . . . . . . . . . 2

28. . . . . . 26.0009 . . . . . . . . . . . . . O-RING, .070 X .489 ID 90D. . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R

29. . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2
30. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

31. . . . . . 25.6410-08-06 . . . . . . . . . FIT TING, M/F O-RING 1/2 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32. . . . . . 23.0123 . . . . . . . . . . . . . VALVE, CHECK - VONBERG . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 20.0187 . . . . . . . . . . . . . HOSE, ASM X 13-1/2" 1/4"-3000. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 25.4315-08-08 . . . . . . . . . FIT TING, M CONN 1/2 X 1/2 (Se rial # 1001-2360). . . . . . . . . . . . . . . . . . 1
34. . . . . . 25.4315-10-08 . . . . . . . . . FIT TING, -10 MORF X -8 MORB (Se rial # 2361 -) . . . . . . . . . . . . . . . . . . 1

35. . . . . . 26.0009 . . . . . . . . . . . . . O-RING, .070 X .489 ID 90D (Se rial # 1001-2360) . . . . . . . . . . . . . . . . A/R
35. . . . . . 26.0023 . . . . . . . . . . . . . O-RING, .070 X .614ID 90D (Se rial # 2361 -) . . . . . . . . . . . . . . . . . . . A/R

36. . . . . . 30.0037 . . . . . . . . . . . . . TYTON TIE, #50 .18 X 8  BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
REAR TRANSAXLE & HYDRAULICS

C-9

HY DRAU LICS & AXLES



REAR TRANSAXLE & HY DRAU LICS

*The shaft seal on the rear mo tor MUST NOT be re moved.

HY DRAU LICS & AX LES

C-10

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 21.0081* . . . . . . . . . . . . MO TOR, HYD. SUNDSTRAND* . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 90.0612 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 96.06 . . . . . . . . . . . . . . WASHER, LOCK 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 51.0020 . . . . . . . . . . . . . TRANSAXLE, PEER LESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 25.4315-08-08 . . . . . . . . . FIT TING, M CONN 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 25.6801-08-08 . . . . . . . . . FIT TING, 90 ME 1/2 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 22.0025 . . . . . . . . . . . . . HOSE, ASM X 53" 3/8 PUSHLOCK . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 20.0175 . . . . . . . . . . . . . HOSE, ASM X 75" 1/2-5000  E/CL (Se rial # 1001-2360) . . . . . . . . . . . . . . 1

9 . . . . . . 20.0223 . . . . . . . . . . . . . HOSE,ASM 1/2IDX77 SSBRAID-PTFE (Se rial # 2361 -) . . . . . . . . . . . . . . 1
10. . . . . . 20.0176 . . . . . . . . . . . . . HOSE, ASM X 64" 1/2-5000  E/CL (Se rial # 1001-2360) . . . . . . . . . . . . . . 1

10. . . . . . 20.0224 . . . . . . . . . . . . . HOSE,ASM 1/2IDX65 SSBRAID-PTFE (Se rial # 2361 -) . . . . . . . . . . . . . . 1

11 . . . . . . 23.0111-1 . . . . . . . . . . . . VALVE, HY 2 SPL W/LH FLT,RH SP . . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 23.0111-7 . . . . . . . . . . . . KIT, SPOOL FLOAT FOR 23.0111 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 25.6400-06-08 . . . . . . . . . FIT TING, M CONN 3/8 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
13. . . . . . 25.6400-06-06 . . . . . . . . . FIT TING, M CONN 3/8 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14. . . . . . 20.0172 . . . . . . . . . . . . . HOSE, ASM X 53" 3/8-1 W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . 1

14. . . . . . 20.0222 . . . . . . . . . . . . . HOSE,ASM 3/8X55 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

15. . . . . . 20.0213 . . . . . . . . . . . . . HOSE, ASM C 1/4 X 46"-2750 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 20.0116 . . . . . . . . . . . . . HOSE, ASM X 56" 1/4-1W #6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
17. . . . . . 44.0224 . . . . . . . . . . . . . SLEEVE, HOSE PRO TEC TOR 6" (Se rial # 2361 -) . . . . . . . . . . . . . . . . . 1

18. . . . . . 20.0132 . . . . . . . . . . . . . HOSE, ASM X 32" 3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 20.0220 . . . . . . . . . . . . . HOSE,ASM 3/8X32 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1
19. . . . . . 20.0130 . . . . . . . . . . . . . HOSE, ASM X 40" 3/8-1W (Se rial # 1001-2360) . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 20.0219 . . . . . . . . . . . . . HOSE,ASM 3/8X40 CPE SAE100R1AT (Se rial # 2361 -) . . . . . . . . . . . . . . 1

20. . . . . . 25.2501-06-08 . . . . . . . . . FIT TING, 90 ME 3/8 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
21. . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22. . . . . . 21.0082 . . . . . . . . . . . . . FIL TER, HEAD 1/2" NPT PORT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 21.0078 . . . . . . . . . . . . . FIL TER, HY DRAU LIC  10 MI CRON . . . . . . . . . . . . . . . . . . . . . . . . . 1

24. . . . . . 25.6408-H-10 . . . . . . . . . . FIT TING, -10 MORB X ALLEN . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 29.P12G . . . . . . . . . . . . PIPE, PLUG 3/4" GALV. SQ ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 04.0015 . . . . . . . . . . . . . SNAP RING, EXT .039 X .588 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27. . . . . . 87.0165 . . . . . . . . . . . . . GEAR, PIN ION MO TOR TO AXLE. . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 26.0012 . . . . . . . . . . . . . O-RING, 3 X 3-1/8 X 1/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 26.0009 . . . . . . . . . . . . . O-RING, .070 X .489 ID 90D. . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R

30. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
31. . . . . . 11.0046 . . . . . . . . . . . . . CLAMP, CUSH IONED METAL 1/2". . . . . . . . . . . . . . . . . . . . . . . . . . 2

32. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 30.0204 . . . . . . . . . . . . . TYTON TIE, #50 .190 X 12" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
34. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35. . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 03.0406 . . . . . . . . . . . . . CLEVIS PIN, 1/4 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

37. . . . . . 02.CP0204 . . . . . . . . . . . COT TER PIN, 1/16 X 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

38. . . . . . 26.0027 . . . . . . . . . . . . . O-RING, 5/8ID X 13/16OD X 3/32 . . . . . . . . . . . . . . . . . . . . . . . . . . 4
39. . . . . . 23.0111-7 . . . . . . . . . . . . KIT, SPOOL FLOAT HYD. VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40. . . . . . 23.0111-8 . . . . . . . . . . . . CAP, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
AXLE & TIRE (Se rial # 1001-1138)

C-11

HY DRAU LICS & AXLES



AXLE & TIRE (Se rial # 1001-1138)

HY DRAU LICS & AX LES

C-12

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 89.0049 . . . . . . . . . . . . . SEAL, OIL - AXLE PEER LESS 2558. . . . . . . . . . . . . . . . . . . . . . . . . 4

2 . . . . . . 51.0022 . . . . . . . . . . . . . SPACER, AXLE FOR HOUS ING ASSY . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 51.0051 . . . . . . . . . . . . . HOUS ING, AXLE 30MM 2600 SE RIES . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . . 94.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

5 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
6 . . . . . . 50.0161 . . . . . . . . . . . . . SUB. 70.4042 CON VER SION KIT . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . . 85.K0512 . . . . . . . . . . . . KEY, 5/16 X 1 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
8 . . . . . . 55.0047 . . . . . . . . . . . . . BEAR ING, 35 MM ID X 62 MM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 . . . . . . 99.B0073 . . . . . . . . . . . . WASHER, 1-3/4 X 2-7/16 X 14 GA. . . . . . . . . . . . . . . . . . . . . . . . . . 4

10. . . . . . 64.0894 . . . . . . . . . . . . . SPACER, HEAVY AXLE 1-5/16" HT . . . . . . . . . . . . . . . . . . . . . . . . . 4
11 . . . . . . 91.0724 . . . . . . . . . . . . . BOLT, 7/16-20 SAE X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

12. . . . . . 50.0042 . . . . . . . . . . . . . HUB, DRIVE AXLE WHEEL     VT . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13. . . . . . 83.P122. . . . . . . . . . . . . BUSH ING, 1 3/8" P1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14. . . . . . 99.B0075 . . . . . . . . . . . . WASHER, 1/2 ID X 1-5/8 X 1/4TK . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15. . . . . . 91.0808 . . . . . . . . . . . . . BOLT, 1/2-20 SAE X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
16. . . . . . 99.E0044 . . . . . . . . . . . . NUT, LUG 7/16-20 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

17. . . . . . 53.0077 . . . . . . . . . . . . . WHEEL, ASM 22 X 12 X 8 X 5B . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17. . . . . . 53.0101-L. . . . . . . . . . . . WHEEL, ASM 21 X 11 X8 X 5B BAR. . . . . . . . . . . . . . . . . . . . . . . . . 2
17. . . . . . 53.0101-R . . . . . . . . . . . WHEEL, ASM 21 X 11 X8 X 5B BAR. . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 53.0111 . . . . . . . . . . . . . WHEEL, ASM 22X11X10X5B . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

30. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 53.0089 . . . . . . . . . . . . . TIRE, FIELD 22 X 12 X 8-NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 53.0114 . . . . . . . . . . . . . TIRE, BAR 21X11X8 NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 53.0114 . . . . . . . . . . . . . TIRE, BAR 21X11X8 NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

45. . . . . . 53.0113 . . . . . . . . . . . . . RIM, 10 X 8  -  5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 53.0112 . . . . . . . . . . . . . TIRE,TURFMASTR 22X11X10 NO RIM . . . . . . . . . . . . . . . . . . . . . . . 1
50. . . . . . 53.0142 . . . . . . . . . . . . . TUBE, IN NER 22 X 12 X 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
AXLE & TIRE (Se rial # 1139 -)

C-13

HY DRAU LICS & AXLES



AXLE & TIRE (Se rial # 1139 -)

*Axle as sem bly in cludes ref er ences 3, 6, & 8.

HY DRAU LICS & AX LES

C-14

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 89.0049 . . . . . . . . . . . . . SEAL, OIL - AXLE PEER LESS 2558. . . . . . . . . . . . . . . . . . . . . . . . . 4

2 . . . . . . 26.0018 . . . . . . . . . . . . . O-RING, 2-1/8 X 2-5/16 X 3/32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 51.0056-1. . . . . . . . . . . . HOUS ING, AXLE 72 MM FIN ISHED . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . . 94.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

5 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
6 . . . . . . 51.0056-2. . . . . . . . . . . . SHAFT, AXLE 35 MM STUB TAPER . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . . 85.K0510 . . . . . . . . . . . . KEY, 5/16 X 1 1/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
8 . . . . . . 55.0048 . . . . . . . . . . . . . BEAR ING, 35 MM X 72 MM X 17 MM . . . . . . . . . . . . . . . . . . . . . . . . 4

9 . . . . . . 91.0720 . . . . . . . . . . . . . BOLT, 7/16-20 SAE X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

10. . . . . . 50.0164 . . . . . . . . . . . . . HUB, 5-BOLT STUB TAPER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
11 . . . . . . 99.E0067 . . . . . . . . . . . . NUT, LOCK 1"-14 SAE FLANGE . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12. . . . . . 99.E0044 . . . . . . . . . . . . NUT, LUG 7/16-20 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

13. . . . . . 53.0077 . . . . . . . . . . . . . WHEEL, ASM 22 X 12 X 8 X 5B . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13. . . . . . 53.0101-L. . . . . . . . . . . . WHEEL, ASM 21 X 11 X8 X 5B BAR. . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 53.0101-R . . . . . . . . . . . WHEEL, ASM 21 X 11 X8 X 5B BAR. . . . . . . . . . . . . . . . . . . . . . . . . 2
13. . . . . . 53.0111 . . . . . . . . . . . . . WHEEL, ASM 22X11X10X5B . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14. . . . . . 51.0056* . . . . . . . . . . . . AXLE, ASM. STUB TAPER* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

30. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
31. . . . . . 53.0089 . . . . . . . . . . . . . TIRE, FIELD 22 X 12 X 8-NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 53.0114 . . . . . . . . . . . . . TIRE, BAR 21X11X8 NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 53.0114 . . . . . . . . . . . . . TIRE, BAR 21X11X8 NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

45. . . . . . 53.0113 . . . . . . . . . . . . . RIM, 10 X 8  -  5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 53.0112 . . . . . . . . . . . . . TIRE,TURFMASTR 22X11X10 NO RIM . . . . . . . . . . . . . . . . . . . . . . . 1

50. . . . . . 53.0142 . . . . . . . . . . . . . TUBE, IN NER 22 X 12 X 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
MODEL 2600 TRANSAXLE

C-15

HY DRAU LICS & AXLES



MODEL 2600 TRANSAXLE

Listed items are stocked. Check for avail abil ity of un listed parts.

*#2 brake shaft bear ing must be or dered sep a rately.

HY DRAU LICS & AX LES

C-16

REF. PART NO. DE SCRIP TION QTY.

. . . . . . . 51.0020 . . . . . . . . . . . . . TRANSAXLE, PEER LESS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 . . . . . . 51.0026 . . . . . . . . . . . . . COVER, 2600 TRANSAXLE (In cludes 2A & 2B)* . . . . . . . . . . . . . . . . . . 1
2 . . . . . . 55.0037 . . . . . . . . . . . . . BEAR ING, 2600 NEE DLE 1.000 ID . . . . . . . . . . . . . . . . . . . . . . . . . 1

2A . . . . . 55.0038 . . . . . . . . . . . . . BEAR ING, 2600 NEE DLE 1.000 ID . . . . . . . . . . . . . . . . . . . . . . . . . 3

2B . . . . . 55.0041 . . . . . . . . . . . . . BEAR ING, 2600 NEE DLE 1.250 ID . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 51.0025 . . . . . . . . . . . . . CASE, 2600 TRANSAXLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10A . . . . . 51.0030 . . . . . . . . . . . . . FORK, 2600 SHIFT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
13. . . . . . 51.0031 . . . . . . . . . . . . . GEAR, 2600 BEVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13A . . . . . 51.0031 . . . . . . . . . . . . . GEAR, 2600 BEVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 51.0033 . . . . . . . . . . . . . PIN ION, 2600 BEVEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
24. . . . . . 51.0085 . . . . . . . . . . . . . BEAR ING, THRUST 1.002 ID X .0781W . . . . . . . . . . . . . . . . . . . . . . . 1

29. . . . . . 51.0084 . . . . . . . . . . . . . WASHER, THRUST 1.002 ID X .061W . . . . . . . . . . . . . . . . . . . . . . . 2

29B . . . . . 51.0032 . . . . . . . . . . . . . WASHER, 2600 THRUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

31. . . . . . 51.0082 . . . . . . . . . . . . . WASHER, THRUST 1.252 ID x .058W. . . . . . . . . . . . . . . . . . . . . . . . 2

31A . . . . . 51.0028 . . . . . . . . . . . . . WASHER, 2600 THRUST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
39. . . . . . 51.0029 . . . . . . . . . . . . . PIN, DOWEL  2600    5/16 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

87. . . . . . 89.0046 . . . . . . . . . . . . . SEAL, BRAKE SHAFT OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

87A . . . . . 89.0047 . . . . . . . . . . . . . SEAL, SHIFTER ROD OIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

89. . . . . . 55.0039 . . . . . . . . . . . . . BEAR ING, 2600 NEE DLE 1.5743 ID . . . . . . . . . . . . . . . . . . . . . . . . . 1

124 . . . . . 89.0051 . . . . . . . . . . . . . GAS KET, CASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
149 . . . . . 51.0027 . . . . . . . . . . . . . ROD, 2600 SHIFT (HIGH/LOW) . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

157 . . . . . 89.0049 . . . . . . . . . . . . . SEAL, OIL - AXLE PEER LESS. . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
MODEL 15 MOTOR

C-17

HY DRAU LICS & AXLES



MODEL 15 MO TOR

Listed items are stocked. Check for avail abil ity of un listed parts.

HY DRAU LICS & AX LES

C-18

REF. PART NO. DE SCRIP TION QTY.

3 . . . . . . 21.0099 . . . . . . . . . . . . . KIT, CYL BLOCK  SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 89.0055 . . . . . . . . . . . . . GAS KET, MO TOR 2 BOLT FLANGE . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 21.0019 . . . . . . . . . . . . . PLATE, THRUST SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 55.0036 . . . . . . . . . . . . . BEAR ING, DU SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 21.0099-1. . . . . . . . . . . . PIS TON, CYL IN DER BLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
12. . . . . . 21.0099-2. . . . . . . . . . . . RE TAINER, PIS TON CYL IN DER BLCK . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 89.0062 . . . . . . . . . . . . . SEAL, SHAFT-SE RIES 15 MO TOR . . . . . . . . . . . . . . . . . . . . . . . . . 1
19. . . . . . 21.0088 . . . . . . . . . . . . . PLATE, VALVE (MO TOR) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
MODEL 15 PUMP

C-19

HY DRAU LICS & AXLES



MODEL 15 PUMP

Listed items are stocked. Check for avail abil ity of un listed parts.

HY DRAU LICS & AX LES

C-20

REF. PART NO. DE SCRIP TION QTY.

4 . . . . . . 21.0099 . . . . . . . . . . . . . KIT, CYL BLOCK  SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 21.0101 . . . . . . . . . . . . . SWASHPLATE, SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
7 . . . . . . 21.0019 . . . . . . . . . . . . . PLATE, THRUST SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 21.0031 . . . . . . . . . . . . . HOUS ING, CHARGE PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 55.0034 . . . . . . . . . . . . . BEAR ING, BALL SUNDSTRAND. . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 89.0052-1. . . . . . . . . . . . SEAL, 3/4 SFT X 1 1/4 VITON . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 21.0028 . . . . . . . . . . . . . SHAFT, PUMP 15 PV . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
13. . . . . . 21.0073 . . . . . . . . . . . . . PIN, STRAIGHT 1/8 X 1 SERIES15 . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 26.0008 . . . . . . . . . . . . . O-RING, .103 X 3.487 SE RIES 15 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 55.0025 . . . . . . . . . . . . . BEAR ING, ROLLER .6875 X .937 . . . . . . . . . . . . . . . . . . . . . . . . . . 1
17. . . . . . 21.0076 . . . . . . . . . . . . . SHAFT, TRUN NION  SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 21.0089 . . . . . . . . . . . . . PLUG, RE LIEF VALVE SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 26.0013 . . . . . . . . . . . . . O-RING, .072 X .414 SUNDSTRAND . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 21.0093 . . . . . . . . . . . . . SHIM, .020 X 5/16 OD, HI-PRESS . . . . . . . . . . . . . . . . . . . . . . . . A/R

23. . . . . . 21.0094 . . . . . . . . . . . . . SHIM, .010 X 5/16 OD, HI-PRESS . . . . . . . . . . . . . . . . . . . . . . . . A/R
23. . . . . . 21.0106 . . . . . . . . . . . . . SHIM, .005 X 5/16 OD, HI-PRESS . . . . . . . . . . . . . . . . . . . . . . . . A/R

26. . . . . . 21.0049 . . . . . . . . . . . . . WASHER, .699 X 1.375 X .059 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 04.0014 . . . . . . . . . . . . . SNAP RING, EXT. 11/16 SFT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28. . . . . . 02.CP0605C . . . . . . . . . . COT TER PIN, 3/16 X 5/8 COILED . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 21.0075 . . . . . . . . . . . . . SHAFT, TRUN NION-CTRL-SE RIES 15 . . . . . . . . . . . . . . . . . . . . . . . 1
31. . . . . . 21.0099-2. . . . . . . . . . . . RE TAINER, PIS TON CYL IN DER BLCK . . . . . . . . . . . . . . . . . . . . . . . 1

32. . . . . . 21.0099-1. . . . . . . . . . . . PIS TON, CYL IN DER BLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

36. . . . . . 26.0009 . . . . . . . . . . . . . O-RING, .070 X .489 ID 90D . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
42. . . . . . 85.W0305. . . . . . . . . . . . KEY, WOOD RUFF 3/16" X 5/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

43. . . . . . 21.0026 . . . . . . . . . . . . . PLATE, VALVE (LH) PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

44. . . . . . 21.0027 . . . . . . . . . . . . . GEROTOR, ASM   PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
46. . . . . . 89.0054 . . . . . . . . . . . . . GAS KET, PUMP SUNDSTR.SE RIES 15. . . . . . . . . . . . . . . . . . . . . . . 1

50. . . . . . 55.0024 . . . . . . . . . . . . . BEAR ING, NEE DLE 3/4X1 SERIES15 . . . . . . . . . . . . . . . . . . . . . . . . 1
98. . . . . . 26.0035 . . . . . . . . . . . . . O-RING, -904 FOR MORB-04 VITON . . . . . . . . . . . . . . . . . . . . . . . . 2

113 . . . . . 21.0087 . . . . . . . . . . . . . SPRING, IM PLE MENT RE LIEF . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

202 . . . . . 85.B0067 . . . . . . . . . . . . BUSH ING, BEAR ING JOUR NAL . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
204 . . . . . 89.0053-1. . . . . . . . . . . . SEAL, .687 SFT X 1.19 VITON. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
KAWASAKI EN GINE & DRIVE

D-1

EN GINE/EN GINE DRIVES



KAWASAKI EN GINE & DRIVE

EN GINE/EN GINE DRIVES

D-2

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 87.0194 . . . . . . . . . . . . . COU PLER, 3 JAW 3/4" (Se rial # 1001-2373) . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 87.0192 . . . . . . . . . . . . . IN SERT, COU PLING FLEX URE THANE (Se rial # 1001-2373) . . . . . . . . . . . 2
3 . . . . . . 87.0193 . . . . . . . . . . . . . COU PLER, 3 JAW 1" ID (Se rial # 1001-2373) . . . . . . . . . . . . . . . . . . . . 3

4 . . . . . . 85.K0408 . . . . . . . . . . . . KEY, 1/4 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

5 . . . . . . 80.0315 . . . . . . . . . . . . . SHAFT, COU PLING-KAWASAKI KT (Se rial # 1001-2373). . . . . . . . . . . . . . 1
6 . . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 . . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 3
8 . . . . . . 80.0313 . . . . . . . . . . . . . SHAFT, TGP FOR PUMP DR FLANGE (Se rial # 1001-2373) . . . . . . . . . . . . 1

9 . . . . . . 13.0189 . . . . . . . . . . . . . FAN, KAWASAKI 27HP 11" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 13.0200 . . . . . . . . . . . . . FAN, RE VERSE FLOW 12" (for cold weather only) . . . . . . . . . . . . . . . . . 1
10. . . . . . 81.0132 . . . . . . . . . . . . . BELT, FAN KAWASAKI . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 13.0063 . . . . . . . . . . . . . FIL TER, EN GINE OIL KAWASAKI . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 64.1172 . . . . . . . . . . . . . SPACER, CLUTCH IN NER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 99.A04NFN . . . . . . . . . . . LOCKNUT, NY LON 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 43.004S. . . . . . . . . . . . . ROD END, 1/4 SPHER I CAL W/STUD . . . . . . . . . . . . . . . . . . . . . . . . 2
15. . . . . . 93.04 . . . . . . . . . . . . . . NUT, 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16. . . . . . 99.J0428NFZ . . . . . . . . . . THREADED ROD,1/4 SAE X 3 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 95.04 . . . . . . . . . . . . . . WASHER, FLAT 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 96.04 . . . . . . . . . . . . . . WASHER, LOCK 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.SF04NF . . . . . . . . . . . NUT, SF 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 99.B0065 . . . . . . . . . . . . WASHER, 1/4X1-3/4 X 13/32 HOLE . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 64.1079 . . . . . . . . . . . . . BUSH ING, 1-1/8 X 1-3/4 X 9/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 99.M0017 . . . . . . . . . . . . BOLT, M10 X 1.5 X 35 MM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24. . . . . . 81.B038. . . . . . . . . . . . . BELT, B38 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 90.0824 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
26. . . . . . 94.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27. . . . . . 86.0040 . . . . . . . . . . . . . BUSH ING, PTO PUL LEY. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
28. . . . . . 55.0030 . . . . . . . . . . . . . BEAR ING, PUL LEY 1" X 2". . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29. . . . . . 85.B0069 . . . . . . . . . . . . BUSH ING, 1.03 ID X 1.25 OD X.5 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 83.0032 . . . . . . . . . . . . . PUL LEY, DOU BLE IDLER ASM . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
31. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32. . . . . . 13.0170 . . . . . . . . . . . . . EN GINE, KAWASAKI 27 HP (not shown) . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 99.A06N . . . . . . . . . . . . LOCKNUT, NY LON 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
34. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

35. . . . . . 43.006 . . . . . . . . . . . . . ROD END, 3/8 SPHER I CAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

36. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

37. . . . . . 93.06 . . . . . . . . . . . . . . NUT, 3/8-24 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

38. . . . . . 99.J0624NFZ . . . . . . . . . . THREADED ROD, 3/8 SAE X 3" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
39. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40. . . . . . 87.0213 . . . . . . . . . . . . . U-JOINT, FLNG X .75"B 10-1/16L (Se rial # 2374 -) . . . . . . . . . . . . . . . . . 1
41. . . . . . 90.0614 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

42. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1

43. . . . . . 85.K0412 . . . . . . . . . . . . KEY, 1/4 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
KAWASAKI EN GINE MOUNT & EXHAUST

D-3

EN GINE/EN GINE DRIVES



KAWASAKI EN GINE MOUNT & EX HAUST

*13.0171 muf fler was re de signed with the ex ten sion built in.

EN GINE/EN GINE DRIVES

D-4

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 13.0115 . . . . . . . . . . . . . TUBE, EX HAUST PIPE 6-17/32" (Se rial # 1001-1262) . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
3 . . . . . . 11.0039 . . . . . . . . . . . . . CLAMP, EXH. 5/16 X 1 1/2 ASM (Se rial # 1001-1262). . . . . . . . . . . . . . . . 1

4 . . . . . . 13.0171* . . . . . . . . . . . . MUF FLER, W/HEAT SHIELD&PIPE . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
6 . . . . . . 99.M0008 . . . . . . . . . . . . NUT, M8 X 1.25 MMP ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
8 . . . . . . 64.0943 . . . . . . . . . . . . . MAN I FOLD, EX HAUST/KAW 27HP . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 62.0905 . . . . . . . . . . . . . MOUNT, EN GINE-KAWASAKI KT . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 96.06 . . . . . . . . . . . . . . WASHER, LOCK 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
11 . . . . . . 99.M0012 . . . . . . . . . . . . BOLT, M10 X 1.5 X 25 MM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12. . . . . . 99.SF0608 . . . . . . . . . . . BOLT, SF 3/8-16  USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

13. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14. . . . . . 64.0949 . . . . . . . . . . . . . SUP PORT, MUF FLER MOUNT-SHORT . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
16. . . . . . 25.5502-04-04 . . . . . . . . . FIT TING, 90 MFE 1/4 X 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 22.0027 . . . . . . . . . . . . . HOSE, ASM X 8" 3/8 PLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 99.SF0406-1 . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

20. . . . . . 64.0918 . . . . . . . . . . . . . BRACKET, OIL DRAIN KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 25.2700-06-06LN . . . . . . . . FIT TING, BULK HEAD 3/8 W/LOCNUT. . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 25.304-C-06 . . . . . . . . . . FIT TING, CAP 3/8  #6 JIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 13.0197 . . . . . . . . . . . . . GAS KET, EX HAUST KAW 27HP. . . . . . . . . . . . . . . . . . . . . . . . . . . 2
24. . . . . . 13.0173 . . . . . . . . . . . . . GAS KET, EX HAUST/MUF FLER VANG . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 14.0015 . . . . . . . . . . . . . ADAPTER, ENG OIL DRAIN PLUG . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
KAWASAKI COOL ING & AIR

D-5

EN GINE/EN GINE DRIVES



KAWASAKI COOL ING & AIR

EN GINE/EN GINE DRIVES

D-6

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0205 . . . . . . . . . . . . . SCREEN, RA DI A TOR KAW 27HP . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 47.0206 . . . . . . . . . . . . . RA DI A TOR, ASM KAW 27HP (In cludes Screen). . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 47.0160 . . . . . . . . . . . . . CAP, RA DI A TOR KAWASAKI . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 11.0052 . . . . . . . . . . . . . CLAMP, HOSE SS 13/16 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 . . . . . . 13.0188 . . . . . . . . . . . . . HOSE, RA DI A TOR UP PER KAW 27HP . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 13.0187 . . . . . . . . . . . . . HOSE, RA DI A TOR LOWER KAW 27HP . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 47.0207 . . . . . . . . . . . . . TANK, COOL ANT RE COVER KAW 27HP . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 27.A04-15IN . . . . . . . . . . HOSE, NEOP BLACK 1/4 X 7/16 X 15" . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 13.0193 . . . . . . . . . . . . . FIL TER, AIR EL E MENT IN NER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 13.0192 . . . . . . . . . . . . . FIL TER, AIR EL E MENT OUTER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 47.0277 . . . . . . . . . . . . . CAP, COOL ANT RE COV ERY TANK KAW . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
KAWASAKI FUEL SYSTEM

D-7

EN GINE/EN GINE DRIVES



KAWASAKI FUEL SYS TEM

EN GINE/EN GINE DRIVES

D-8

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0124 . . . . . . . . . . . . . TANK, FUEL 7 1/4 GAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 47.0144 . . . . . . . . . . . . . CAP, GAS 3-1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 29.BF05MP0290 . . . . . . . . FIT TING B. 5/16 BRB 1/8 NPT 90 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 11.0038 . . . . . . . . . . . . . CLAMP, HOSE S/S  7/32 - 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 . . . . . . 27.F05-71IN . . . . . . . . . . HOSE, FUEL LINE X 5/16 /FT X 71" . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 29.P02G . . . . . . . . . . . . PIPE, PLUG 1/8 GALV  SQ  ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 13.0132 . . . . . . . . . . . . . FIL TER, FUEL INLINE KAW 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 27.F05-3IN . . . . . . . . . . . HOSE, FUEL LINE X 5/16 /FT X 3" . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 13.0077 . . . . . . . . . . . . . PUMP, FUEL KAW - X . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 05.0074 . . . . . . . . . . . . . PAD, TANK/FRAME ISO LA TOR . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 44.0193 . . . . . . . . . . . . . ISO LA TOR, TANK/FRAME . . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R



IL LUS TRATED DRAW ING
VAN GUARD ENGINE

D-9

EN GINE/EN GINE DRIVES



VAN GUARD EN GINE

EN GINE/EN GINE DRIVES

D-10

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 13.0126 . . . . . . . . . . . . . EN GINE, VANG 26.5 HP LIQ COOL (4226) . . . . . . . . . . . . . . . . . . . . . 1

1 . . . . . . 13.0125 . . . . . . . . . . . . . EN GINE, VANG 31 HP LIQ COOL (4231) . . . . . . . . . . . . . . . . . . . . . . 1

1 . . . . . . 13.0168 . . . . . . . . . . . . . EN GINE, VANG TURBO 31HP DSL (4231DT). . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 13.0154 . . . . . . . . . . . . . FAN, VAN GUARD 4226, 4231 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 13.0194 . . . . . . . . . . . . . FAN, VANG TURBO DIE SEL 4231DT . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 13.0200 . . . . . . . . . . . . . FAN, RE VERSE FLOW 4226, 4231 . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 13.0208 . . . . . . . . . . . . . FAN, PUSHER 330 MM 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . . 81.0133 . . . . . . . . . . . . . BELT, FAN VANG 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 13.0057 . . . . . . . . . . . . . FIL TER, EN GINE OIL-VAN GUARD 4226, 4231, 4231DT . . . . . . . . . . . . . . 1

5 . . . . . . 13.821073 . . . . . . . . . . . SEAL, OIL PTO DIE SEL 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 13.821071 . . . . . . . . . . . SEAL, MAG OIL 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 13.821069 . . . . . . . . . . . PLUG, CAM SHAFT 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 13.0163 . . . . . . . . . . . . . GAS KET,MAN I FOLD 4226, 4231 (be fore date code 99080200). . . . . . . . . . . 1

8 . . . . . . 13.820817 . . . . . . . . . . . GAS KET, EX HAUST MAN I FOLD 4231DT (4226, 4231 af ter date code 9808100) . 1

9 . . . . . . 13.820137 . . . . . . . . . . . GAS KET, SUMP 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 13.820093 . . . . . . . . . . . GAS KET, THER MO STAT 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 13.825212 . . . . . . . . . . . GAS KET SET, EN GINE OVER HAUL 4226 (be fore date code 99010100) . . . . . . 1

11 . . . . . . 13.825380 . . . . . . . . . . . GAS KET SET, EN GINE OVER HAUL 4226 (af ter date code 98123100) . . . . . . . 1

11 . . . . . . 13.825378 . . . . . . . . . . . GAS KET SET, EN GINE OVER HAUL 4231 (af ter date code 98123100) . . . . . . . 1

11 . . . . . . 13.825527 . . . . . . . . . . . GAS KET SET 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 13.820351 . . . . . . . . . . . GAS KET, HEAD 4226 (be fore date code 99010100) . . . . . . . . . . . . . . . . 1

12. . . . . . 13.820660 . . . . . . . . . . . GAS KET, HEAD 4226 (af ter date code 98123100) . . . . . . . . . . . . . . . . . 1

12. . . . . . 13.820648 . . . . . . . . . . . GAS KET, HEAD 4231 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 13.820930 . . . . . . . . . . . GAS KET, HEAD 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 13.0158 . . . . . . . . . . . . . GAS KET SET, HEAD 4226 (be fore date code 99010100) . . . . . . . . . . . . . . 1

13. . . . . . 13.825381 . . . . . . . . . . . GAS KET SET, VALVE 4226 (af ter date code 98123100) . . . . . . . . . . . . . . 1

13. . . . . . 13.825379 . . . . . . . . . . . GAS KET SET, VALVE 4231 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 13.825528 . . . . . . . . . . . GAS KET, VALVE SET 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 13.820150 . . . . . . . . . . . GAS KET, VALVE COVER 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 13.0067 . . . . . . . . . . . . . GLOW PLUG, VAN GUARD DIE SEL 4226, 4231DT . . . . . . . . . . . . . . . . . 3

16. . . . . . 13.821135 . . . . . . . . . . . SWITCH, OIL PRES SURE 4226, 4231DT . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 13.0069 . . . . . . . . . . . . . SEND ING UNIT, OIL PRES SURE-VAN 4231 . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 13.820208 . . . . . . . . . . . SWITCH, WA TER TEMP 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 13.0167 . . . . . . . . . . . . . AL TER NA TOR, VAN GUARD 4226, 4231 . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 13.825524 . . . . . . . . . . . AL TER NA TOR, 40 AMP 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 13.825388 . . . . . . . . . . . REG U LA TOR, 40 AMP 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 13.825700 . . . . . . . . . . . STARTER, 1.2 KW (Green La bel) 4226, 4231DT . . . . . . . . . . . . . . . . . . 1

21. . . . . . 13.825083 . . . . . . . . . . . STARTER, 1.0 KW (Blue La bel) 4226, 4231DT . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 13.825095 . . . . . . . . . . . STARTER, 8 KW  (Red La bel) 4231 . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 13.825406 . . . . . . . . . . . STARTER, BENDIX 1.2 KW (Green La bel) 4226, 4231DT . . . . . . . . . . . . . 1

22. . . . . . 13.820745 . . . . . . . . . . . STARTER, DRIVE 1.0KW (Blue La bel) 4226, 4231DT . . . . . . . . . . . . . . . 1

22. . . . . . 13.820789 . . . . . . . . . . . STARTER, BENDIX 8 KW  (Red La bel) 4231 . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 13.825178 . . . . . . . . . . . IN JEC TOR 4226, 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

24. . . . . . 13.0160 . . . . . . . . . . . . . THER MO STAT, & GAS KET VAN GUARD 4226, 4231, 4231DT . . . . . . . . . . . 1

25. . . . . . 13.825265 . . . . . . . . . . . PUMP, WA TER 4226 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 13.825275 . . . . . . . . . . . PUMP, WA TER 4231 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 13.825522 . . . . . . . . . . . PUMP, WA TER 4231DT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 13.0165 . . . . . . . . . . . . . CAP, OIL FILL VAN GUARD 4226, 4231, 4231DT . . . . . . . . . . . . . . . . . . 1

27. . . . . . 13.491055S. . . . . . . . . . . PLUG, SPARK 4231 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

28. . . . . . 13.825377 . . . . . . . . . . . SO LE NOID, FUEL 4231 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29. . . . . . 13.820967 . . . . . . . . . . . GAS KET, TURBO TO EXAUST MAN I FOLD 4231DT . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD DRIVE SHAFT & PTO DRIVE (Serial # 1001-1654)

D-11

EN GINE/EN GINE DRIVES



VAN GUARD DRIVE SHAFT & PTO DRIVE (Serial # 1001-1654)

EN GINE/EN GINE DRIVES

D-12

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 64.0929 . . . . . . . . . . . . . MOUNT, ELEC TRONIC CON TROL BOX . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
6 . . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 64.0948 . . . . . . . . . . . . . MOUNT, THROT TLE CA BLE/DSLS . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 40.0300 . . . . . . . . . . . . . LE VER, THROT TLE BAR/DSL VAN . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 99.M0007 . . . . . . . . . . . . MA CHINE SCREW M4 X .7 X 12 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 30.0136 . . . . . . . . . . . . . CLAMP, LOOM 1/2 ROSE BUD MOUNT . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 9

13. . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

14. . . . . . 11.0046 . . . . . . . . . . . . . CLAMP, CUSH IONED METAL 1/2". . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 87.0191 . . . . . . . . . . . . . U-JOINT, 6 R DOU BLE CEN TER . . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 99.A04NFN . . . . . . . . . . . LOCKNUT, NY LON 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 95.04 . . . . . . . . . . . . . . WASHER, FLAT 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18. . . . . . 05.0047 . . . . . . . . . . . . . GROM MET, 5/16ID,13/16OD,5/16TK . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 41.0061 . . . . . . . . . . . . . SPRING, COMP 3/8 X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 99.J0428NFZ . . . . . . . . . . THREADED ROD,1/4 SAE X 3 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 93.04 . . . . . . . . . . . . . . NUT, 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 43.004S. . . . . . . . . . . . . ROD END, 1/4 SPHER I CAL W/STUD . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 96.04 . . . . . . . . . . . . . . WASHER, LOCK 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 99.B0064 . . . . . . . . . . . . WASHER, 1/4 X 1.75 X .531 HOLE . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 13.0139 . . . . . . . . . . . . . STUB SHAFT, CLUTCH KUB/VANG . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 91.0812 . . . . . . . . . . . . . BOLT, 1/2-20 SAE X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 81.B038. . . . . . . . . . . . . BELT, B38 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 90.0824 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 94.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 86.0040 . . . . . . . . . . . . . BUSH ING, PTO PUL LEY. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
32. . . . . . 55.0030 . . . . . . . . . . . . . BEAR ING, PUL LEY 1" X 2". . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

33. . . . . . 85.B0069 . . . . . . . . . . . . BUSH ING, 1.03 ID X 1.25 OD X.5 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 83.0032 . . . . . . . . . . . . . PUL LEY, DOU BLE IDLER ASM . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 99.SF04NF . . . . . . . . . . . NUT, SF 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 85.K0412 . . . . . . . . . . . . KEY, 1/4 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 90.0614 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

39. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1
40. . . . . . 85.W0305. . . . . . . . . . . . KEY, WOOD RUFF 3/16" X 5/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 99.G0009 . . . . . . . . . . . . WASHER, STAR-EX TER NAL 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD DRIVE SHAFT & PTO DRIVE (Serial # 1655 -)

D-13

EN GINE/EN GINE DRIVES



VAN GUARD DRIVE SHAFT & PTO DRIVE (Serial # 1655 -)

EN GINE/EN GINE DRIVES

D-14

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 64.0929 . . . . . . . . . . . . . MOUNT, ELEC TRONIC CON TROL BOX . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
6 . . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 64.0948 . . . . . . . . . . . . . MOUNT, THROT TLE CA BLE/DSLS . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 40.0300 . . . . . . . . . . . . . LE VER, THROT TLE BAR/DSL VAN . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 99.M0007 . . . . . . . . . . . . MA CHINE SCREW M4 X .7 X 12 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 30.0136 . . . . . . . . . . . . . CLAMP, LOOM 1/2 ROSE BUD MOUNT . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 9

13. . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

14. . . . . . 11.0046 . . . . . . . . . . . . . CLAMP, CUSH IONED METAL 1/2". . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 87.0191 . . . . . . . . . . . . . U-JOINT, 6 R DOU BLE CEN TER . . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 99.A06NFN . . . . . . . . . . . LOCKNUT, NY LON 3/8-24 SAE ZP . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 41.0041 . . . . . . . . . . . . . SPRING, COMP 9/16 X 1-3/8L . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 99.J0624NFZ . . . . . . . . . . THREADED ROD, 3/8 SAE X 3" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 93.06 . . . . . . . . . . . . . . NUT, 3/8-24 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 43.006 . . . . . . . . . . . . . ROD END, 3/8 SPHER I CAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

22. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 37.0018 . . . . . . . . . . . . . CLUTCH, ELEC TRIC  OGURA . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 99.B0064 . . . . . . . . . . . . WASHER, 1/4 X 1.75 X .531 HOLE . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 13.0139 . . . . . . . . . . . . . STUB SHAFT, CLUTCH KUB/VANG . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 91.0812 . . . . . . . . . . . . . BOLT, 1/2-20 SAE X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 81.B038. . . . . . . . . . . . . BELT, B38 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 90.0824 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 94.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 86.0040 . . . . . . . . . . . . . BUSH ING, PTO PUL LEY. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
32. . . . . . 55.0030 . . . . . . . . . . . . . BEAR ING, PUL LEY 1" X 2". . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

33. . . . . . 85.B0069 . . . . . . . . . . . . BUSH ING, 1.03 ID X 1.25 OD X.5 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 83.0032 . . . . . . . . . . . . . PUL LEY, DOU BLE IDLER ASM . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 05.0047 . . . . . . . . . . . . . GROM MET, 5/16ID,13/16OD,5/16TK . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 85.K0412 . . . . . . . . . . . . KEY, 1/4 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 90.0614 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

39. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1
40. . . . . . 85.W0305. . . . . . . . . . . . KEY, WOOD RUFF 3/16" X 5/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD EN GINE MOUNT & EX HAUST (Se rial # 1001-1103)

(FOR TURBO DIE SEL EX HAUST PARTS RE FER TO D-19 & 20)

D-15

EN GINE/EN GINE DRIVES



VAN GUARD EN GINE MOUNT & EX HAUST (Se rial # 1001-1103)
(FOR TURBO DIE SEL EX HAUST PARTS RE FER TO D-19 & 20)

*13.0171 muf fler was re de signed with ex ten sion built in.

EN GINE/EN GINE DRIVES

D-16

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 22.0027 . . . . . . . . . . . . . HOSE, ASM X 8" 3/8 PLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF0406-1 . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 64.0918 . . . . . . . . . . . . . BRACKET, OIL DRAIN KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 25.2700-06-06LN . . . . . . . . FIT TING, BULK HEAD 3/8 W/LOCNUT. . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 25.304-C-06 . . . . . . . . . . FIT TING, CAP 3/8  #6 JIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 6
8 . . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

9 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10. . . . . . 64.0934 . . . . . . . . . . . . . LEG, REAR EN GINE VANG. LEFT KT . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 62.0907 . . . . . . . . . . . . . CROSS MEM BER, REAR-VANG. KT . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

13. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

14. . . . . . 99.A06N . . . . . . . . . . . . LOCKNUT, NY LON 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

15. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
16. . . . . . 05.0006 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 2 OD X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 99.B0076 . . . . . . . . . . . . WASHER, .185 X 13/32ID X 1-5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 5

18. . . . . . 64.0933 . . . . . . . . . . . . . LEG, REAR EN GINE VANG. RT  KT . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

20. . . . . . 64.0975 . . . . . . . . . . . . . MOUNT, LOWER FRONT ISO LA TOR . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

22. . . . . . 05.0048 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 1.5 OD X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . 3

23. . . . . . 62.0920 . . . . . . . . . . . . . MOUNT, EN GINE-FRT VAN KT 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 05.0044 . . . . . . . . . . . . . GROM MET, 1 ID, 1-3/8OD, 3/32TK . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26. . . . . . 13.0171* . . . . . . . . . . . . MUF FLER, W/HEAT SHIELD&PIPE . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 11.0039 . . . . . . . . . . . . . CLAMP, EXH. 5/16 X 1 1/2 ASM. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 13.0115 . . . . . . . . . . . . . TUBE, EX HAUST PIPE 6-17/32". . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 64.1001 . . . . . . . . . . . . . MOUNT, MUF FLER/VAN GAS,DSL . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 64.0950 . . . . . . . . . . . . . SUP PORT, MUF FLER MOUNT-TALL . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 11.0059 . . . . . . . . . . . . . CLAMP, HOSE 1 - 1-3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
32. . . . . . 13.0169 . . . . . . . . . . . . . TUBE, EX HAUST BEL LOWS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 99.M0008 . . . . . . . . . . . . NUT, M8 X 1.25 MMP ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

34. . . . . . 64.1003 . . . . . . . . . . . . . FLANGE, EX HAUST MOUNT/VAN G,D . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 13.0173 . . . . . . . . . . . . . GAS KET, EX HAUST/MUF FLER VANG . . . . . . . . . . . . . . . . . . . . . . . 2

36. . . . . . 14.0015 . . . . . . . . . . . . . ADAPTER, ENG OIL DRAIN PLUG . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD EN GINE MOUNT & EX HAUST (Se rial # 1104-1184)

(FOR TURBO DIE SEL EX HAUST PARTS RE FER TO D-19 & 20)

D-17

EN GINE/EN GINE DRIVES



VAN GUARD EN GINE MOUNT & EX HAUST (Se rial # 1104-1184)
(FOR TURBO DIE SEL EX HAUST PARTS RE FER TO D-19 & 20)

*13.0171 muf fler was re de signed with ex ten sion built in.

EN GINE/EN GINE DRIVES

D-18

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 22.0027 . . . . . . . . . . . . . HOSE, ASM X 8" 3/8 PLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF0406-1 . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 64.0918 . . . . . . . . . . . . . BRACKET, OIL DRAIN KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 25.2700-06-06LN . . . . . . . . FIT TING, BULK HEAD 3/8 W/LOCNUT. . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 25.304-C-06 . . . . . . . . . . FIT TING, CAP 3/8  #6 JIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 6
8 . . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

9 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10. . . . . . 64.0934 . . . . . . . . . . . . . LEG, REAR EN GINE VANG. LEFT KT . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 62.0907 . . . . . . . . . . . . . CROSS MEM BER, REAR-VANG. KT . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

13. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

14. . . . . . 99.A06N . . . . . . . . . . . . LOCKNUT, NY LON 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

15. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
16. . . . . . 05.0088 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 2.5 OD X 1" . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17. . . . . . 99.B0076 . . . . . . . . . . . . WASHER, .185 X 13/32ID X 1-5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18. . . . . . 64.0933 . . . . . . . . . . . . . LEG, REAR EN GINE VANG. RT  KT . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

20. . . . . . 64.0975 . . . . . . . . . . . . . MOUNT, LOWER FRONT ISO LA TOR . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

22. . . . . . 05.0059 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 1.5 OD X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 62.0936 . . . . . . . . . . . . . MOUNT, EN GINE-FRT VAN KT 2-1/2 . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 05.0044 . . . . . . . . . . . . . GROM MET, 1 ID, 1-3/8OD, 3/32TK . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26. . . . . . 13.0171* . . . . . . . . . . . . MUF FLER, W/HEAT SHIELD&PIPE . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 11.0039 . . . . . . . . . . . . . CLAMP, EXH. 5/16 X 1 1/2 ASM. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 13.0115 . . . . . . . . . . . . . TUBE, EX HAUST PIPE 6-17/32". . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 64.1001 . . . . . . . . . . . . . MOUNT, MUF FLER/VAN GAS,DSL . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 64.0950 . . . . . . . . . . . . . SUP PORT, MUF FLER MOUNT-TALL . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 06.0052-6IN . . . . . . . . . . PACK ING, 1/4 FIBERGLAS KNIT TED X 6" . . . . . . . . . . . . . . . . . . . . . 2
32. . . . . . 14.0018 . . . . . . . . . . . . . CON NEC TOR, EX HAUST COL LAR . . . . . . . . . . . . . . . . . . . . . . . . . 2

33. . . . . . 70.4032 . . . . . . . . . . . . . KIT, KT VANG GAS&NAT D EX HAUST . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 41.0069 . . . . . . . . . . . . . SPRING, EX HAUST HIGH TEMP SS . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 99.M0008 . . . . . . . . . . . . NUT, M8 X 1.25 MMP ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

36. . . . . . 64.1003 . . . . . . . . . . . . . FLANGE, EX HAUST MOUNT/VAN G,D . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0173 . . . . . . . . . . . . . GAS KET, EX HAUST/MUF FLER VANG . . . . . . . . . . . . . . . . . . . . . . . 2

38. . . . . . 96.06 . . . . . . . . . . . . . . WASHER, LOCK 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

39. . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
40. . . . . . 14.0015 . . . . . . . . . . . . . ADAPTER, ENG OIL DRAIN PLUG . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD EN GINE MOUNT & EX HAUST (Se rial # 1185 -)

(ALL TURBO DIE SEL EX HAUST PARTS)

D-19

EN GINE/EN GINE DRIVES



VAN GUARD EN GINE MOUNT & EX HAUST (Se rial # 1185 -)
(ALL TURBO DIE SEL EX HAUST PARTS)

EN GINE/EN GINE DRIVES

D-20

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 22.0027 . . . . . . . . . . . . . HOSE, ASM X 8" 3/8 PLOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 64.0918 . . . . . . . . . . . . . BRACKET, OIL DRAIN KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 25.2700-06-06LN . . . . . . . . FIT TING, BULK HEAD 3/8 W/LOCNUT. . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 25.304-C-06 . . . . . . . . . . FIT TING, CAP 3/8  #6 JIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.M0009 . . . . . . . . . . . . BOLT, M8 X 1.25 P X 25 MM LONG . . . . . . . . . . . . . . . . . . . . . . . . . 8
8 . . . . . . 96.05 . . . . . . . . . . . . . . WASHER, LOCK 5/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

9 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10. . . . . . 64.0934 . . . . . . . . . . . . . LEG, REAR EN GINE VANG. LEFT KT . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 62.0907 . . . . . . . . . . . . . CROSS MEM BER, REAR-VANG. KT . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

14. . . . . . 99.A06N . . . . . . . . . . . . LOCKNUT, NY LON 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 05.0088 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 2.5 OD X 1" . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17. . . . . . 99.B0076 . . . . . . . . . . . . WASHER, .185 X 13/32ID X 1-5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18. . . . . . 64.0933 . . . . . . . . . . . . . LEG, REAR EN GINE VANG. RT  KT . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

20. . . . . . 64.0975 . . . . . . . . . . . . . MOUNT, LOWER FRONT ISO LA TOR . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

22. . . . . . 05.0059 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 1.5 OD X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 62.0936 . . . . . . . . . . . . . MOUNT, EN GINE-FRT VAN KT 2-1/2 . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 99.SF0608 . . . . . . . . . . . BOLT, SF 3/8-16  USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

25. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26. . . . . . 13.0171 . . . . . . . . . . . . . MUF FLER, W/HEAT SHIELD&PIPE . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 11.0039 . . . . . . . . . . . . . CLAMP, EXH. 5/16 X 1 1/2 ASM. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 13.0115 . . . . . . . . . . . . . TUBE, EX HAUST PIPE 6-17/32". . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 64.1001 . . . . . . . . . . . . . MOUNT, MUF FLER/VAN GAS,DSL . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 64.0950 . . . . . . . . . . . . . SUP PORT, MUF FLER MOUNT-TALL GAS,DSL . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 64.0949 . . . . . . . . . . . . . SUP PORT, MUF FLER MOUNT-SHORT . . . . . . . . . . . . . . . . . . . . . . . 1
32. . . . . . 06.0052-6IN . . . . . . . . . . PACK ING, 1/4 FIBERGLAS KNIT TED X 6" . . . . . . . . . . . . . . . . . . . . . 2

33. . . . . . 14.0018 . . . . . . . . . . . . . CON NEC TOR, EX HAUST COL LAR . . . . . . . . . . . . . . . . . . . . . . . . . 2

34. . . . . . 14.0022 . . . . . . . . . . . . . TUBE, FLOAT ING EX. 3-3/4 BEAD . . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 41.0069 . . . . . . . . . . . . . SPRING, EX HAUST HIGH TEMP SS . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 99.M0008 . . . . . . . . . . . . NUT, M8 X 1.25 MMP ZP. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

37. . . . . . 64.1003 . . . . . . . . . . . . . FLANGE, EX HAUST MOUNT/VAN G,D . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 64.1039 . . . . . . . . . . . . . FLANGE, EX HAUST MOUNT/TURBO. . . . . . . . . . . . . . . . . . . . . . . . 1

39. . . . . . 13.0173 . . . . . . . . . . . . . GAS KET, EX HAUST/MUF FLER VANG . . . . . . . . . . . . . . . . . . . . . . . 2
40. . . . . . 96.06 . . . . . . . . . . . . . . WASHER, LOCK 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
42. . . . . . 64.1038 . . . . . . . . . . . . . MOUNT, MUF FLER/TURBO VAN . . . . . . . . . . . . . . . . . . . . . . . . . . 1

43. . . . . . 32.0022 . . . . . . . . . . . . . CA BLE, ASM NEG. BAT. BLK 74" . . . . . . . . . . . . . . . . . . . . . . . . . . 1

44. . . . . . 32.0049 . . . . . . . . . . . . . CA BLE, FRAME-EN GINE GND STRAP . . . . . . . . . . . . . . . . . . . . . . . 1
45. . . . . . 99.G0004 . . . . . . . . . . . . WASHER, STAR-EX TER NAL 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 14.0015 . . . . . . . . . . . . . ADAPTER, ENG OIL DRAIN PLUG . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD GAS & NAT U RAL DIE SEL COOL ING SYSTEM

D-21

EN GINE/EN GINE DRIVES



VAN GUARD GAS & NAT U RAL DIE SEL COOL ING SYS TEM

^Used with nat u ral die sel en gines through se rial # UBB1437.
^Used with gas en gines through se rial # VBB1513.

^^Used with nat u ral die sel en gines se rial # UBB1438 -.
^^Used with gas en gines se rial # VBB1514 -.

EN GINE/EN GINE DRIVES

D-22

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0187 . . . . . . . . . . . . . TANK, COOL ANT RE COV ERY . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 27.A04-11IN . . . . . . . . . . HOSE, NEOP BLACK 1/4 X 7/16 X 11" . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 64.0923 . . . . . . . . . . . . . MOUNT, WA TER BOT TLE KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
6 . . . . . . 99.SF0404-1 . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 64.0931^ . . . . . . . . . . . . BRACE, RA DI A TOR LEFT-VANG. KT^. . . . . . . . . . . . . . . . . . . . . . . . 1
7 . . . . . . 64.1048^^. . . . . . . . . . . . BRACE, RA DI A TOR KT^^ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 64.1232^ . . . . . . . . . . . . SCREEN, RIBBED RAD 4200 U&V^. . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 62.1044^^. . . . . . . . . . . . SCREEN, RIBBED RAD 31GAS/26DSL^^ . . . . . . . . . . . . . . . . . . . . . . 1
9 . . . . . . 47.0204 . . . . . . . . . . . . . CAP, RA DI A TOR VANG. 13# . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 11.0052 . . . . . . . . . . . . . CLAMP, HOSE SS 13/16 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 . . . . . . 47.0201 . . . . . . . . . . . . . HOSE, UP PER RA DI A TOR KT. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 64.0936 . . . . . . . . . . . . . SUP PORT, THROT TLE/CHOKE CA BLE . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
14. . . . . . 06.0043-17IN . . . . . . . . . . TRIM, TRIM SEAL W/BULB X 17" . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 60.0813^ . . . . . . . . . . . . SHROUD, RA DI A TOR VANG 13-1/4^ . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 60.0866^^. . . . . . . . . . . . SHROUD, RA DI A TOR FOR 47.0224^^ . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 05.0051 . . . . . . . . . . . . . ISO LA TOR, 1/4-20 X 1/2 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 64.0932^ . . . . . . . . . . . . BRACE, RA DI A TOR RIGHT-VANG. KT^ . . . . . . . . . . . . . . . . . . . . . . . 1
17. . . . . . 64.1048^^. . . . . . . . . . . . BRACE, RA DI A TOR KT^^ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 60.0848 . . . . . . . . . . . . . SHIELD, RA DI A TOR DE BRIS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
20. . . . . . 05.0059 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 1.5 OD X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21. . . . . . 70.4044^ . . . . . . . . . . . . KIT, 26.5/31HP RA DI A TOR UP DATE^ . . . . . . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 47.0224^^. . . . . . . . . . . . RA DI A TOR, 3 ROW 1.75" TANKS^^ . . . . . . . . . . . . . . . . . . . . . . . . . 1
22. . . . . . 47.0212 . . . . . . . . . . . . . HOSE, 1" X 3-1/4" LOWER RAD. . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23. . . . . . 47.0211 . . . . . . . . . . . . . TUBE, LOWER RA DI A TOR 4200 VANG . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 47.0203 . . . . . . . . . . . . . KIT, HOSE, LOWER RAD. VANG KT . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 64.0999 . . . . . . . . . . . . . BRACKET, WA TER BOT TLE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 27.A04-36IN . . . . . . . . . . HOSE, NEOP BLACK 1/4 X 7/16 X 36" . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 30.0136 . . . . . . . . . . . . . CLAMP, LOOM 1/2 ROSE BUD MOUNT . . . . . . . . . . . . . . . . . . . . . . . 2

28. . . . . . 11.0038 . . . . . . . . . . . . . CLAMP, HOSE S/S  7/32 - 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
VAN GUARD TURBO DIE SEL COOL ING SYSTEM

D-23

EN GINE/EN GINE DRIVES



VAN GUARD TURBO DIE SEL COOL ING SYS TEM

EN GINE/EN GINE DRIVES

D-24

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0187 . . . . . . . . . . . . . TANK, COOL ANT RE COV ERY . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 27.A04-18IN . . . . . . . . . . HOSE, NEOP BLACK 1/4 X 7/16 X 18" . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 64.0923 . . . . . . . . . . . . . MOUNT, WA TER BOT TLE KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
6 . . . . . . 99.SF0404-1 . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 64.1048 . . . . . . . . . . . . . BRACE, RA DI A TOR KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 62.1043 . . . . . . . . . . . . . SCREEN, RIBBED RA DI A TOR TURBO . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 47.0204 . . . . . . . . . . . . . CAP, RA DI A TOR VANG. 13# . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 11.0052 . . . . . . . . . . . . . CLAMP, HOSE SS 13/16 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 6
11 . . . . . . 47.0218 . . . . . . . . . . . . . HOSE, UP PER RA DI A TOR KT TURBO . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 60.0848 . . . . . . . . . . . . . SHIELD, RA DI A TOR DE BRIS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14. . . . . . 06.0043-17IN . . . . . . . . . . TRIM, TRIM SEAL W/BULB X 17" . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 60.0847 . . . . . . . . . . . . . SHROUD, RA DI A TOR FOR 47.0217. . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 05.0051 . . . . . . . . . . . . . ISO LA TOR, 1/4-20 X 1/2 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18. . . . . . 05.0059 . . . . . . . . . . . . . ISO LA TOR, 3/8-16 X 1.5 OD X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 47.0217 . . . . . . . . . . . . . RA DI A TOR, TURBO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 47.0212 . . . . . . . . . . . . . HOSE, 1" X 3-1/4" LOWER RAD. . . . . . . . . . . . . . . . . . . . . . . . . . . 2
21. . . . . . 47.0211 . . . . . . . . . . . . . TUBE, LOWER RA DI A TOR 4200 VANG . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 64.0999 . . . . . . . . . . . . . BRACKET, WA TER BOT TLE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 27.A04-36IN . . . . . . . . . . HOSE, NEOP BLACK 1/4 X 7/16 X 36" . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 30.0136 . . . . . . . . . . . . . CLAMP, LOOM 1/2 ROSE BUD MOUNT . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 11.0038 . . . . . . . . . . . . . CLAMP, HOSE S/S  7/32 - 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
VAN GUARD GAS & NAT U RAL DIE SEL AIR INTAKE

D-25

EN GINE/EN GINE DRIVES



VAN GUARD GAS & NAT U RAL DIE SEL AIR IN TAKE

*These parts are in cluded in the air fil ter as sem bly (Part # 13.0149).

^These parts are in cluded in the air fil ter as sem bly (Part # 13.0182).

EN GINE/EN GINE DRIVES

D-26

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 13.0149-3* . . . . . . . . . . . PRE-CLEANER, ENGINEAIRE,KUBOTA . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 13.0149-1* . . . . . . . . . . . FIL TER, AIR EL E MENT IN NER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 13.0149-2* . . . . . . . . . . . FIL TER, AIR-EL E MENT OUTER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 11.0043 . . . . . . . . . . . . . CLAMP, HOSE S/S 1-5/16 - 2-1/4 . . . . . . . . . . . . . . . . . . . . . . . . . A/R

5 . . . . . . 11.0044 . . . . . . . . . . . . . CLAMP, HOSE S/S 1-9/16- 2-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 47.0194 . . . . . . . . . . . . . HOSE, AIR IN TAKE FILT/TUBE CON . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 47.0196 . . . . . . . . . . . . . TUBE, AIR IN TAKE-VAN GAS/DSL . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 47.0195 . . . . . . . . . . . . . HOSE, IN TAKE TUBE/CARB VAN GAS . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 47.0198 . . . . . . . . . . . . . HOSE, IN TAKE TUBE/MAN I FOLD DSL . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 13.0149-7* . . . . . . . . . . . BODY, FIL TER DUAL EL E MENT. . . . . . . . . . . . . . . . . . . . . . . . . . . 1
10. . . . . . 13.0149-5* . . . . . . . . . . . CAP, END DUAL EL E MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 13.0149-9*^. . . . . . . . . . . HINGE, CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 13.0149-8*^. . . . . . . . . . . CLAMP, AIR FIL TER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 13.0149-4* . . . . . . . . . . . DRAIN, DUCK BILL DUAL EL E MENT . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 13.0149-6* . . . . . . . . . . . BRACKET, MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
15. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16. . . . . . 64.0930 . . . . . . . . . . . . . MOUNT, AIR CLEANER-VANG. KT . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18. . . . . . 13.0182-1^ . . . . . . . . . . . FIL TER, AIR EL E MENT IN NER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 13.0182-2^ . . . . . . . . . . . FIL TER, AIR- EL E MENT OUTER . . . . . . . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 13.0182-4^ . . . . . . . . . . . ASM, PRECLEANER & END CAP . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 13.0182-3^ . . . . . . . . . . . BODY, FIL TER DUAL EL E MENT. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 13.0182-6^ . . . . . . . . . . . DRAIN, DUCK BILL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 47.0208 . . . . . . . . . . . . . HOSE, IN TAKE FIL TER/CARB GAS . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 47.0209 . . . . . . . . . . . . . HOSE, IN TAKE FIL TER/IN TAKE DSL . . . . . . . . . . . . . . . . . . . . . . . . 1

24. . . . . . 13.0182-5^ . . . . . . . . . . . BRACKET, MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD TURBO DIE SEL AIR INTAKE

D-27

EN GINE/EN GINE DRIVES



VAN GUARD TURBO DIE SEL AIR IN TAKE

*These parts are in cluded in the air fil ter as sem bly (Part # 13.0149).

^These parts are in cluded in the air fil ter as sem bly (Part # 13.0182).

EN GINE/EN GINE DRIVES

D-28

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 13.0149-3* . . . . . . . . . . . PRE-CLEANER, ENGINEAIRE,KUBOTA . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 13.0149-1* . . . . . . . . . . . FIL TER, AIR EL E MENT IN NER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 13.0149-2* . . . . . . . . . . . FIL TER, AIR-EL E MENT OUTER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 11.0043 . . . . . . . . . . . . . CLAMP, HOSE S/S 1-5/16 - 2-1/4 . . . . . . . . . . . . . . . . . . . . . . . . . A/R

5 . . . . . . 11.0044 . . . . . . . . . . . . . CLAMP, HOSE S/S 1-9/16- 2-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 47.0190 . . . . . . . . . . . . . HOSE, AIR IN TAKE PIPE/CLEANER . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 11.0033 . . . . . . . . . . . . . CLAMP, HOSE S/S 1-1/16 - 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R
8 . . . . . . 14.0021 . . . . . . . . . . . . . TUBE, IN TAKE 1.38 TURB0/FIL TER. . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 47.0191 . . . . . . . . . . . . . HOSE, AIR IN TAKE TURBO/PIPE . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 64.0930 . . . . . . . . . . . . . MOUNT, AIR CLEANER-VANG. KT . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 13.0149-7* . . . . . . . . . . . BODY, FIL TER DUAL EL E MENT. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 13.0149-5* . . . . . . . . . . . CAP, END DUAL EL E MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 13.0149-9*^. . . . . . . . . . . HINGE, CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 13.0149-8*^. . . . . . . . . . . CLAMP, AIR FIL TER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 13.0149-4* . . . . . . . . . . . DRAIN, DUCK BILL DUAL EL E MENT . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 13.0149-6* . . . . . . . . . . . BRACKET, MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

19. . . . . . 14.0023 . . . . . . . . . . . . . HOSE, IN TAKE FIL TER/TUBE TURBO . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 13.0182-6^ . . . . . . . . . . . DRAIN, DUCK BILL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 13.0182-3^ . . . . . . . . . . . BODY, FIL TER DUAL EL E MENT. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 13.0182-1^ . . . . . . . . . . . FIL TER, AIR EL E MENT IN NER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 13.0182-2^ . . . . . . . . . . . FIL TER, AIR- EL E MENT OUTER . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 13.0182-4^ . . . . . . . . . . . ASM, PRECLEANER & END CAP . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 13.0182-5^ . . . . . . . . . . . BRACKET, MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD DIE SEL FUEL SYSTEM

D-29

EN GINE/EN GINE DRIVES



VAN GUARD DIE SEL FUEL SYS TEM

EN GINE/EN GINE DRIVES

D-30

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0124 . . . . . . . . . . . . . TANK, FUEL 7 1/4 GAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 47.0144 . . . . . . . . . . . . . CAP, GAS 3-1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 29.BF05MP0290 . . . . . . . . FIT TING B. 5/16 BRB 1/8 NPT 90 . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 11.0038 . . . . . . . . . . . . . CLAMP, HOSE S/S  7/32 - 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

5 . . . . . . 27.F05-18IN . . . . . . . . . . HOSE, FUEL LINE X 5/16 X 18" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 13.0053 . . . . . . . . . . . . . FIL TER, FUEL - IN LINE 5/16" . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 27.F05-40IN . . . . . . . . . . HOSE, FUEL LINE X 5/16 X 40" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 29.BF05MP02 . . . . . . . . . FIT TING B. 5/16 BRB 1/8 NPT ST . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 13.0058 . . . . . . . . . . . . . PUMP, FUEL VANG - W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 99.SF0408 . . . . . . . . . . . BOLT, SF 1/4 X 1 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12. . . . . . 27.F05-10IN . . . . . . . . . . HOSE, FUEL LINE X 5/16 X 10" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 13.0051 . . . . . . . . . . . . . FIL TER, FUEL AS SEM BLY (RACOR) . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 13.0052 . . . . . . . . . . . . . FIL TER, FUEL EL E MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 13.0051-1. . . . . . . . . . . . BOWL, FIL TER W/DRAIN & PLUG . . . . . . . . . . . . . . . . . . . . . . . . . 1
14. . . . . . 99.SF0406-1 . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 3

15. . . . . . 29.BF05MP0445 . . . . . . . . FIT TING B. 5/16 BRB 1/4 NPT 45 . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16. . . . . . 27.F05-11.5IN . . . . . . . . . HOSE, FUEL LINE X 5/16 X 11-1/2" . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 27.F04-74IN . . . . . . . . . . HOSE, FUEL LINE X 1/4 X 74". . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 29.BF04MP02 . . . . . . . . . FIT TING B. 1/4 BARB 1/8 NPT ST . . . . . . . . . . . . . . . . . . . . . . . . . . 1
19. . . . . . 05.0074 . . . . . . . . . . . . . PAD, TANK/FRAME ISO LA TOR . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 44.0193 . . . . . . . . . . . . . ISO LA TOR, TANK/FRAME . . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R

21. . . . . . 11.0046 . . . . . . . . . . . . . CLAMP, CUSH IONED METAL 1/2". . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
VAN GUARD GAS FUEL SYS TEM

D-31

EN GINE/EN GINE DRIVES



VAN GUARD GAS FUEL SYS TEM

EN GINE/EN GINE DRIVES

D-32

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0124 . . . . . . . . . . . . . TANK, FUEL 7 1/4 GAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 47.0144 . . . . . . . . . . . . . CAP, GAS 3-1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 29.BF04MP0290 . . . . . . . . FIT TING B. 1/4 BRB 1/8 NPT 90 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 11.0038 . . . . . . . . . . . . . CLAMP, HOSE S/S  7/32 - 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5 . . . . . . 27.F04-18IN . . . . . . . . . . HOSE, FUEL LINE X 1/4 X 18". . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 29.P02G . . . . . . . . . . . . PIPE, PLUG 1/8 GALV  SQ  ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 13.0134 . . . . . . . . . . . . . FIL TER, FUEL IN-LINE 1/4 VANG . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 27.F04-40IN . . . . . . . . . . HOSE, FUEL LINE X 1/4 X 40". . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 13.0133 . . . . . . . . . . . . . PUMP, FUEL VANG - V . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 99.SF0404-1 . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 27.F04-23IN . . . . . . . . . . HOSE, FUEL LINE X 1/4 X 23". . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 05.0074 . . . . . . . . . . . . . PAD, TANK/FRAME ISO LA TOR . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 44.0193 . . . . . . . . . . . . . ISO LA TOR, TANK/FRAME . . . . . . . . . . . . . . . . . . . . . . . . . . . . A/R



IL LUS TRATED DRAW ING
REAR FRAME, UPPER

E-1

FRAME, SHEET METAL



REAR FRAME, UP PER

FRAME, SHEET METAL

E-2

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 60.0675 . . . . . . . . . . . . . COVER, FUEL TANK. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 05.0050 . . . . . . . . . . . . . GROM MET,4-3/16ID,5-3/8OD,5/16T . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 06.0042-45IN . . . . . . . . . . TRIM, TRIM LOC 1/2 X 1/16 X 45" . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 60.0671 . . . . . . . . . . . . . PANEL, SIDE TOOL BOX. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 64.0940 . . . . . . . . . . . . . LID, TOOL BOX BA SIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
. . . . . . . 64.0966 . . . . . . . . . . . . . LID, TOOL BOX W/AUX VALVE BODY. . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 90.0408 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
7 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

8 . . . . . . 05.0049 . . . . . . . . . . . . . GROM MET, RECT AN GU LAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 60.0667 . . . . . . . . . . . . . SHIELD, DIRT F/R LE VER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
10. . . . . . 64.0743 . . . . . . . . . . . . . COM PART MENT, OWN ERS MAN UAL . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

12. . . . . . 99.K0063 . . . . . . . . . . . . BOLT, BUT HD SOCK SS 1/4 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . 8

13. . . . . . 62.0860 . . . . . . . . . . . . . FRAME, REAR FENDER WELDMENT . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 60.0672 . . . . . . . . . . . . . FENDER, REAR FLAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
15. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16. . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

17. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

18. . . . . . 62.0772 . . . . . . . . . . . . . ROLL BAR, WELDMENT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
20. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

21. . . . . . 47.0185 . . . . . . . . . . . . . HOLDER, CUP 3.586 OD X3-1/4 DP . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
23. . . . . . 05.0076 . . . . . . . . . . . . . PLUG, 2-1/2" HOLE, BLK PLAS TIC . . . . . . . . . . . . . . . . . . . . . . . . . 1

24. . . . . . 05.0073 . . . . . . . . . . . . . GROM MET, 2 ID, 2-3/4 OD 9/16 T . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 92.04 . . . . . . . . . . . . . . NUT, 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
26. . . . . . 33.0022 . . . . . . . . . . . . . LIGHT, TAIL RED-SIN GLE BULB . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0034 . . . . . . . . . . . . . LENS, RED RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0038 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0022 . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 99.K0089 . . . . . . . . . . . . SCREW, S/TAP #8-18 X 1/2 ZP SF . . . . . . . . . . . . . . . . . . . . . . . . . 4

28. . . . . . 05.0077 . . . . . . . . . . . . . PLUG, 1/4" HOLE, NY LON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
REAR HITCH AS SEM BLY (Se rial # 1001-1387)

E-3

FRAME, SHEET METAL



REAR HITCH AS SEM BLY (Se rial # 1001-1387)

FRAME, SHEET METAL

E-4

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 62.0771 . . . . . . . . . . . . . FRAME, WEIGHT BKT/HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 02.HP0416 . . . . . . . . . . . HAIR PIN, 1/8 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 64.0761 . . . . . . . . . . . . . PIN, WEIGHT SE CURE 8" US ABLE . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 64.0685 . . . . . . . . . . . . . BRACKET, HITCH FRAME AN CHOR RH . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 95.10 . . . . . . . . . . . . . . WASHER, FLAT 5/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
6 . . . . . . 96.10 . . . . . . . . . . . . . . WASHER, LOCK 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

7 . . . . . . 90.1010 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
8 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

10. . . . . . 64.0686 . . . . . . . . . . . . . BRACKET, HITCH FRAME AN CHOR LH . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 47.0115 . . . . . . . . . . . . . WEIGHT, SUIT CASE- 42 LBS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12. . . . . . 94.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13. . . . . . 90.0612 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 90.0810 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 96.08 . . . . . . . . . . . . . . WASHER, LOCK 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
16. . . . . . 64.0680 . . . . . . . . . . . . . BUSH ING, 33/64 X 1 X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 90.0820 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
REAR HITCH AS SEM BLY (Se rial # 1388 -)

E-5

FRAME, SHEET METAL



REAR HITCH AS SEM BLY (Se rial # 1388 -)

FRAME, SHEET METAL

E-6

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 64.0761 . . . . . . . . . . . . . PIN, WEIGHT SE CURE 8" US ABLE . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 02.HP0416 . . . . . . . . . . . HAIR PIN, 1/8 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

4 . . . . . . 62.0967 . . . . . . . . . . . . . FRAME, WEIGHT BKT/HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 90.0820 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 96.08 . . . . . . . . . . . . . . WASHER, LOCK 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 64.0680 . . . . . . . . . . . . . BUSH ING, 33/64 X 1 X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

9 . . . . . . 90.0810 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 94.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

12. . . . . . 02.HP0420 . . . . . . . . . . . HAIR PIN, 1/8 X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 03.1024 . . . . . . . . . . . . . CLEVIS PIN, 5/8 X 3 OAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 62.0968 . . . . . . . . . . . . . TUBE, RE CEIVER HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 64.1066 . . . . . . . . . . . . . BRACKET, HITCH FRAME AN CHOR LH . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 95.10 . . . . . . . . . . . . . . WASHER, FLAT 5/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

17. . . . . . 96.10 . . . . . . . . . . . . . . WASHER, LOCK 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18. . . . . . 90.1010 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

19. . . . . . 64.1065 . . . . . . . . . . . . . BRACKET, HITCH FRAME AN CHOR RH . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 47.0115 . . . . . . . . . . . . . WEIGHT, SUIT CASE- 42 LBS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
21. . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
SEAT ASSEMBLY

E-7

FRAME, SHEET METAL



SEAT AS SEM BLY

*The old seat plate can be up graded to the new seat plate and hinge by or der ing kit # 70.4043.

**The seat prop can be added to any trac tor by or der ing kit # 70.4052.

FRAME, SHEET METAL

E-8

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0112 . . . . . . . . . . . . . SEAT, MOLDED HIGH BACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 47.0114 . . . . . . . . . . . . . SLIDE, KIT FOR SEAT 47.0112 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 47.0180 . . . . . . . . . . . . . SEAT BELT, LAP N/C SWITCH 60" . . . . . . . . . . . . . . . . . . . . . . . . . 1

3a. . . . . . 47.0180-1. . . . . . . . . . . . SEAT BELT, 60" LAP BELT RT SID . . . . . . . . . . . . . . . . . . . . . . . . . 1

3b. . . . . . 47.0180-2. . . . . . . . . . . . SEAT BELT, BUCKLE W N/C SWTCH . . . . . . . . . . . . . . . . . . . . . . . . 1
4 . . . . . . 99.A07 . . . . . . . . . . . . . LOCKNUT, STOVER 7/16-14 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 95.07 . . . . . . . . . . . . . . WASHER, FLAT 7/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
6 . . . . . . 90.0708 . . . . . . . . . . . . . BOLT, 7/16-14 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

8 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
9 . . . . . . 64.0721 . . . . . . . . . . . . . SPACER, SPRING MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 41.0057 . . . . . . . . . . . . . SPRING, COMP 1.75 OD X 4.25 LG . . . . . . . . . . . . . . . . . . . . . . . . . 3

11 . . . . . . 92.08 . . . . . . . . . . . . . . NUT, 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

12. . . . . . 90.0618 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 05.0053 . . . . . . . . . . . . . BOOT, SPRING 1-11/16 ID X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
14. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 90.0710 . . . . . . . . . . . . . BOLT, 7/16-14 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 64.0794 . . . . . . . . . . . . . BRACKET, SEATBELT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18. . . . . . 99.K0069 . . . . . . . . . . . . BOLT, BUT HD SOCK SS 1/4 X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . 1
19a . . . . . 62.0861* . . . . . . . . . . . . PLATE, SEAT  HT (Se rial # 1001-1544) . . . . . . . . . . . . . . . . . . . . . . . 1

19b . . . . . 62.1001 . . . . . . . . . . . . . PLATE, SEAT KT (Se rial # 1545 -) . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 05.0044 . . . . . . . . . . . . . GROM MET, 1 ID, 1-3/8OD, 3/32TK . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 02.CP0508 . . . . . . . . . . . COT TER PIN, 5/32 X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 64.0955 . . . . . . . . . . . . . LATCH, SEAT KT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 90.0406 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 64.1095 . . . . . . . . . . . . . BRACKET, SEAT PLATE HINGE LH . . . . . . . . . . . . . . . . . . . . . . . . . 1
26. . . . . . 90.0506 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

27. . . . . . 62.1040** . . . . . . . . . . . . BRACKET, SEAT PROP (Se rial # 2217 -) . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 99.E0058 . . . . . . . . . . . . NUT, JAM 1/2-13  USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
29. . . . . . 64.1094 . . . . . . . . . . . . . BRACKET, SEAT PLATE HINGE RH. . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 85.B0027 . . . . . . . . . . . . BUSH ING, 1/2 ID X 5/8 OD X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 2

31. . . . . . 90.0816 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
REAR FRAME, LOWER

E-9

FRAME, SHEET METAL



REAR FRAME, LOWER

FRAME, SHEET METAL

E-10

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 60.0674 . . . . . . . . . . . . . COVER, FLOOR TUN NEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 44.0220 . . . . . . . . . . . . . FLEX TREAD, FOOT PLATE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 62.0770 . . . . . . . . . . . . . FRAME, LOWER REAR WELDMENT . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 60.0670 . . . . . . . . . . . . . FENDER, RIGHT REAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 90.0506 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

7 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
8 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

9 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

10. . . . . . 90.0808 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
11 . . . . . . 96.08 . . . . . . . . . . . . . . WASHER, LOCK 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

12. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

13a . . . . . 60.0666 . . . . . . . . . . . . . PLATE, REAR AXLE COVER/SKID (Se rial # 1001-2340) . . . . . . . . . . . . . . 1

13b . . . . . 60.0912 . . . . . . . . . . . . . PLATE, REAR AXLE CVR/SKD NO3PT (Se rial # 2341 -) . . . . . . . . . . . . . . 1

14. . . . . . 60.0669 . . . . . . . . . . . . . PANEL, BAT TERY LEFT FENDER. . . . . . . . . . . . . . . . . . . . . . . . . . 1
15. . . . . . 64.0687 . . . . . . . . . . . . . CLAMP, BAT TERY HOLDDOWN . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

17. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

18. . . . . . 99.K0063 . . . . . . . . . . . . BOLT, BUT HD SOCK SS 1/4 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . 4

19. . . . . . 64.0938 . . . . . . . . . . . . . DI VIDER, TUN NEL KT (Se rial # 1001-1654). . . . . . . . . . . . . . . . . . . . . 1
20. . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 64.0939 . . . . . . . . . . . . . DI VIDER, TUN NEL LEAN ING KT (Se rial # 1001-1654) . . . . . . . . . . . . . . . 1

22. . . . . . 99.E0046 . . . . . . . . . . . . NUT, “U” 1/4-20 EX TRUDED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24. . . . . . 44.0192 . . . . . . . . . . . . . PRO TEC TOR, HOSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 44.0219 . . . . . . . . . . . . . FLEX TREAD, RIGHT FOOT PLATE. . . . . . . . . . . . . . . . . . . . . . . . . 1
26. . . . . . 64.1113 . . . . . . . . . . . . . BRACKET, TUN NEL HOSE GUARD (Se rial # 1655 -) . . . . . . . . . . . . . . . . 1

27. . . . . . 44.0210 . . . . . . . . . . . . . SLEEVE, HOSE BUN DLING 3 X 15.5 (Se rial # 1655 -) . . . . . . . . . . . . . . . 1
28. . . . . . 44.0218 . . . . . . . . . . . . . FLEX TREAD, LEFT FOOT PLATE . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
FRONT FRAME (Se rial # 1001-1184)

E-11

FRAME, SHEET METAL



FRONT FRAME (Se rial # 1001-1184)

*Sup plied with 43.101 ball joint as sem bly.

FRAME, SHEET METAL

E-12

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 . . . . . . 64.0962 . . . . . . . . . . . . . PLATE, TRIG GER MOUNT KAW KT. . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 90.0408 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 95.04 . . . . . . . . . . . . . . WASHER, FLAT 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 99.K0063 . . . . . . . . . . . . BOLT, BUT HD SOCK SS 1/4 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 60.0812 . . . . . . . . . . . . . RE TAINER, MAIN HOSE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 05.0073 . . . . . . . . . . . . . GROM MET, 2 ID, 2-3/4 OD 9/16 T . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 64.0926 . . . . . . . . . . . . . FOOT PEG, RIGHT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
11 . . . . . . 64.0927 . . . . . . . . . . . . . PLATE, TRANS FER CH AT TACH, RH . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13. . . . . . 99.A10NF. . . . . . . . . . . . LOCKNUT, STOVER 5/8-18 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 62.0903 . . . . . . . . . . . . . FRAME, FRONT CONN. LINK AN CHOR . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 95.10 . . . . . . . . . . . . . . WASHER, FLAT 5/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
16. . . . . . 96.10 . . . . . . . . . . . . . . WASHER, LOCK 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

17. . . . . . 90.1010 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18. . . . . . 91.1018 . . . . . . . . . . . . . BOLT, 5/8-18 SAE X 2 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 64.0708 . . . . . . . . . . . . . SKID PLATE, BOT TOM RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 42.0438 . . . . . . . . . . . . . LINK, FRONT/REAR CON NEC TOR . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22. . . . . . 62.0902 . . . . . . . . . . . . . FRAME, CROSS MEM BER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
24. . . . . . 99.SF08 . . . . . . . . . . . . NUT, SF 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25. . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26. . . . . . 90.0808 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
27. . . . . . 02.CP0413*. . . . . . . . . . . COT TER PIN, 1/8 X 1 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 99.E0057* . . . . . . . . . . . NUT, CAS TLE 5/8-18 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 99.K0077* . . . . . . . . . . . BOLT, 5/16-24 SAE X 1 GRADE 8 . . . . . . . . . . . . . . . . . . . . . . . . . . 4

30. . . . . . 43.101 . . . . . . . . . . . . . BALL JOINT, MAIN AR TIC U LAT ING . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 99.A05NF. . . . . . . . . . . . LOCKNUT, STOVER 5/16-24 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . 4
32. . . . . . 64.0928 . . . . . . . . . . . . . PLATE, TRANS FER CH AT TACH, LH . . . . . . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 44.0221 . . . . . . . . . . . . . FLEX TREAD, FOOT PEG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

34. . . . . . 64.0925 . . . . . . . . . . . . . FOOT PEG, LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 64.0696 . . . . . . . . . . . . . BRACKET, SLIDE-HI/LOW SHIFT . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 64.0917 . . . . . . . . . . . . . BRACKET, NEU TRAL SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 05.0079 . . . . . . . . . . . . . GROM MET,1.6 ID, 2.25 OD,7/16 T . . . . . . . . . . . . . . . . . . . . . . . . . 1

39. . . . . . 64.0709 . . . . . . . . . . . . . SKID PLATE, BOT TOM LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
40. . . . . . 62.0901 . . . . . . . . . . . . . FRAME, MAIN FRONT KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 64.0986 . . . . . . . . . . . . . BRACKET, TACH PICKUP MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . 1
42. . . . . . 92.05 . . . . . . . . . . . . . . NUT, 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 99.K0041 . . . . . . . . . . . . MA CHINE SCREW, #8-32 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

44. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
45. . . . . . 99.E0062 . . . . . . . . . . . . NUT, SF#8-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
FRONT FRAME, UPPER (Se rial # 1185 -)

E-13

FRAME, SHEET METAL



FRONT FRAME, UP PER (Se rial # 1185 -)

*Sup plied with 43.101 ball joint as sem bly.

FRAME, SHEET METAL

E-14

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 . . . . . . 64.0962 . . . . . . . . . . . . . PLATE, TRIG GER MOUNT KAW KT. . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 90.0408 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 95.04 . . . . . . . . . . . . . . WASHER, FLAT 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 99.K0063 . . . . . . . . . . . . BOLT, BUT HD SOCK SS 1/4 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 60.0812 . . . . . . . . . . . . . RE TAINER, MAIN HOSE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 05.0073 . . . . . . . . . . . . . GROM MET, 2 ID, 2-3/4 OD 9/16 T . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 64.1185 . . . . . . . . . . . . . FOOT PEG, RIGHT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
11 . . . . . . 64.0927 . . . . . . . . . . . . . PLATE, TRANS FER CH AT TACH, RH . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13. . . . . . 06.0044 . . . . . . . . . . . . . CAP, PLAS TIC 1/8 X 1/2 X 7/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 64.1042 . . . . . . . . . . . . . LOCK, FRONT HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

17. . . . . . 90.0506 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 02.CP0413*. . . . . . . . . . . COT TER PIN, 1/8 X 1 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 99.E0057* . . . . . . . . . . . NUT, CAS TLE 5/8-18 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 99.K0077* . . . . . . . . . . . BOLT, 5/16-24 SAE X 1 GRADE 8 . . . . . . . . . . . . . . . . . . . . . . . . . . 4
21. . . . . . 43.101 . . . . . . . . . . . . . BALL JOINT, MAIN AR TIC U LAT ING . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 99.A05NF. . . . . . . . . . . . LOCKNUT, STOVER 5/16-24 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23. . . . . . 64.0928 . . . . . . . . . . . . . PLATE, TRANS FER CH AT TACH, LH . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 44.0221 . . . . . . . . . . . . . FLEX TREAD, FOOT PEG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

25. . . . . . 64.1186 . . . . . . . . . . . . . FOOT PEG, LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 64.0696 . . . . . . . . . . . . . BRACKET, SLIDE-HI/LOW SHIFT . . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 64.0917 . . . . . . . . . . . . . BRACKET, NEU TRAL SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 05.0079 . . . . . . . . . . . . . GROM MET,1.6 ID, 2.25 OD,7/16 T . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 62.0901 . . . . . . . . . . . . . FRAME, MAIN FRONT KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 64.0986 . . . . . . . . . . . . . BRACKET, TACH PICKUP MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . 1
32. . . . . . 92.05 . . . . . . . . . . . . . . NUT, 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

33. . . . . . 11.0062 . . . . . . . . . . . . . CLAMP, HOSE SIN GLE CAV ITY (Se rial # 2361 -) . . . . . . . . . . . . . . . . . . 2

34. . . . . . 90.0414 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
35. . . . . . 99.A04 . . . . . . . . . . . . . LOCKNUT, STOVER 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

36. . . . . . 99.K0041 . . . . . . . . . . . . MA CHINE SCREW, #8-32 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37. . . . . . 13.0162 . . . . . . . . . . . . . TRIG GER, IG NI TION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 99.E0062 . . . . . . . . . . . . NUT, SF#8-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
FRONT FRAME, LOWER (Se rial # 1185 -)

E-15

FRAME, SHEET METAL



FRONT FRAME, LOWER (Se rial # 1185 -)

FRAME, SHEET METAL

E-16

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.A10NF. . . . . . . . . . . . LOCKNUT, STOVER 5/8-18 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 62.0903 . . . . . . . . . . . . . FRAME, FRONT CONN. LINK AN CHOR . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 95.10 . . . . . . . . . . . . . . WASHER, FLAT 5/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

4 . . . . . . 96.10 . . . . . . . . . . . . . . WASHER, LOCK 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5 . . . . . . 90.1010 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
6 . . . . . . 91.1018 . . . . . . . . . . . . . BOLT, 5/8-18 SAE X 2 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 64.0708 . . . . . . . . . . . . . SKID PLATE, BOT TOM RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 42.0438 . . . . . . . . . . . . . LINK, FRONT/REAR CON NEC TOR . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10. . . . . . 64.0709 . . . . . . . . . . . . . SKID PLATE, BOT TOM LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 99.SF08 . . . . . . . . . . . . NUT, SF 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12. . . . . . 62.0902 . . . . . . . . . . . . . FRAME, CROSS MEM BER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 64.1018 . . . . . . . . . . . . . SUP PORT, BELLY BAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
16. . . . . . 90.0808 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

17. . . . . . 91.1016 . . . . . . . . . . . . . BOLT, 5/8-18 SAE X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 96.08 . . . . . . . . . . . . . . WASHER, LOCK 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 99.SF0608 . . . . . . . . . . . BOLT, SF 3/8-16  USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
FRONT HITCH & WEIGHT TRANSFER

E-17

FRAME, SHEET METAL



FRONT HITCH & WEIGHT TRANS FER

*All turbo die sel equipped trac tors use part num bers 40.0306 and 42.0456.

FRAME, SHEET METAL

E-18

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 90.0516 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 42.0440 . . . . . . . . . . . . . LINK, WEIGHT TRANS FER KT . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 99.E0037 . . . . . . . . . . . . NUT, JAM 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . . 81.0139 . . . . . . . . . . . . . CHAIN, 3/16 X 10 LINKS-9-3/4" . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 04.0021 . . . . . . . . . . . . . RING, SPLIT 1.640 OD .168W ZP . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 42.0436 . . . . . . . . . . . . . RODS, IN TER NAL WEIGHT TRANS FER . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 4
8 . . . . . . 41.0068 . . . . . . . . . . . . . SPRING, EXT 2-1/4 OD X 14-1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 42.0435 . . . . . . . . . . . . . PIPES, WEIGHT TRANS FER KT . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 4
11 . . . . . . 90.0616 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12a . . . . . 70.4065 . . . . . . . . . . . . . KIT, FRONT HITCH RE PLACE MENT (Se rial # 1001-2490) . . . . . . . . . . . . . 1

12b . . . . . 62.1249 . . . . . . . . . . . . . FRAME, FRONT HITCH KT (Se rial # 2491 -) . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 64.0720 . . . . . . . . . . . . . BUSH ING, .516 X 1.000 X 1.625 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
15. . . . . . 29.GF0002 . . . . . . . . . . . GREASE FTG, 1/4 SAE 90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16. . . . . . 90.0822 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 06.0051 . . . . . . . . . . . . . CAP, 3/16 X 15/16 X 1-3/4 FE . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
18. . . . . . 41.0039 . . . . . . . . . . . . . SPRING, COMP. 9/16 OD X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
20a . . . . . 40.0297 . . . . . . . . . . . . . HAN DLE, FRONT HITCH LATCH KT (Se rial # 1001-1235)*. . . . . . . . . . . . . 1

20b . . . . . 40.0306 . . . . . . . . . . . . . HAN DLE, LATCH- FRONT HITCH (Se rial # 1236 -)* . . . . . . . . . . . . . . . . 1

21. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
22a . . . . . 42.0439 . . . . . . . . . . . . . LINK, CON NECT. FOR QUICK HITCH (Se rial # 1001-1235)* . . . . . . . . . . . . 1

22b . . . . . 42.0456 . . . . . . . . . . . . . LINK, CON NECT ING FOR FRT HITCH (Se rial # 1236 -)* . . . . . . . . . . . . . . 1

23. . . . . . 02.CP0506 . . . . . . . . . . . COT TER PIN, 5/32 X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 94.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
26. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27. . . . . . 99.SF0608 . . . . . . . . . . . BOLT, SF 3/8-16  USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28. . . . . . 99.B0092 . . . . . . . . . . . . WASHER,  17/32ID X 1"OD X .165 . . . . . . . . . . . . . . . . . . . . . . . . . 4

29a . . . . . 90.0614 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 3/4 (Se rial # 1001-2490) . . . . . . . . . . . . . . . . . . . 1

29b . . . . . 90.0618 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 1/4 (Se rial # 2491 -) . . . . . . . . . . . . . . . . . . . . . 1

30a . . . . . 90.0616 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 (Se rial # 1001-2490) . . . . . . . . . . . . . . . . . . . . . 1
30b . . . . . 90.0618 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 1/4 (Se rial # 2491 -) . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
HOOD, GRILL, & DASH

E-19

FRAME, SHEET METAL



HOOD, GRILL, & DASH

^Used with Van guard nat u ral die sel en gines through se rial # UBB1437.
^Used with Van guard gas en gines through se rial # VBB1513.

^^Used with Van guard nat u ral die sel en gines se rial # UBB1438 -.
^^Used with Van guard gas en gines se rial # VBB1514 -.

FRAME, SHEET METAL

E-20

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.K0062 . . . . . . . . . . . . MA CHINE SCREW, #10-32 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 9

2 . . . . . . 05.0081 . . . . . . . . . . . . . ISO LA TOR, 10-32 X 1/2 X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 64.0922 . . . . . . . . . . . . . MOUNT, ELEC TRI CAL PANEL. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 99.E0035 . . . . . . . . . . . . NUT, SF #10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

5 . . . . . . 05.0075 . . . . . . . . . . . . . ISO LA TOR, 10-32 X 1/2 X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 06.0045-40IN^ . . . . . . . . . WEATH ER STRIP, 1/8 X 3/4 X 40" (Van. Gas & Nat u ral Die sel) . . . . . . . . . . . 1

6 . . . . . . 06.0045-17.25IN^^ . . . . . . . WEATH ER STRIP, 1/8 X 3/4 X 17-1/4" (Turbo Die sel) . . . . . . . . . . . . . . . . 1

7 . . . . . . 62.0904 . . . . . . . . . . . . . DASH, BA SIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 06.0042-48IN . . . . . . . . . . TRIM, TRIM LOC 1/2 X 1/16 X 48" . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 05.0080 . . . . . . . . . . . . . GROM MET, 2-3/4ID,3-5/8OD,5/16T . . . . . . . . . . . . . . . . . . . . . . . . . 1
10. . . . . . not avail able . . . . . . . . . . DE CAL, VENTRAC SE RIAL NO. PLT. . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

12. . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 8

13. . . . . . 47.0127 . . . . . . . . . . . . . LATCH, RUB BER DRAW T-HAN DLE . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 99.K0072 . . . . . . . . . . . . MA CHINE SCREW, 10-24 X 1/2 ZP . . . . . . . . . . . . . . . . . . . . . . . . . 6
15. . . . . . 60.0811^ . . . . . . . . . . . . HOOD, FOR. TILT VANG.KT (Van guard Gas & Nat u ral Die sel) . . . . . . . . . . . 1

15. . . . . . 60.0867^^. . . . . . . . . . . . HOOD, KT FOR RA DI A TOR 47.0224 (Van guard Gas & Nat u ral Die sel). . . . . . . 1

16. . . . . . 60.0809 . . . . . . . . . . . . . HOOD, FOR WARD TILT W/SCOOP KT (Kawasaki) . . . . . . . . . . . . . . . . . 1
17. . . . . . 47.0197 . . . . . . . . . . . . . SCOOP, HOOD (Kawasaki) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

19. . . . . . 60.0804 . . . . . . . . . . . . . BUMPER, FRONT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

21. . . . . . 90.0506 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
22. . . . . . 99.SF0404-1 . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 4

23. . . . . . 90.0608 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25. . . . . . 05.0083 . . . . . . . . . . . . . WASHER,PVC.375 ID X.875 X .062 . . . . . . . . . . . . . . . . . . . . . . . . . 4

26. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2
27. . . . . . 60.0803 . . . . . . . . . . . . . GRILL, FRONT KT4200 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 05.0062 . . . . . . . . . . . . . BUMPER, RUB BER SOLID STEM. . . . . . . . . . . . . . . . . . . . . . . . . . 2

29. . . . . . 60.0805 . . . . . . . . . . . . . GRILL, FILLER KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
30. . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 2

31. . . . . . 47.0184 . . . . . . . . . . . . . SHOCK, GAS SPRING .59 DIA 20# . . . . . . . . . . . . . . . . . . . . . . . . . 1

32. . . . . . 47.0103 . . . . . . . . . . . . . END FIT TING, EYE LET - M6 MALE . . . . . . . . . . . . . . . . . . . . . . . . . 2
33. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 64.1047 . . . . . . . . . . . . . BRACKET, ALARM MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 60.0846 . . . . . . . . . . . . . HOOD, KT TURBO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36. . . . . . 06.0055-12IN^^. . . . . . . . . WEATH ER STRIP, 3/8 X 3/4 X 12" (Van. Gas & Die sel) . . . . . . . . . . . . . . . 2

36. . . . . . 06.0053-12IN . . . . . . . . . . WEATH ER STRIP, 9/16 X 3/4 X 12" (Turbo Die sel only) . . . . . . . . . . . . . . . 2

37. . . . . . 00.0210 . . . . . . . . . . . . . DE CAL, V-DE CAL 3D . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN . . . . . . . . . . . . . . . . . . . . . . . . . 1
39. . . . . . 99.SF0404 . . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

40. . . . . . 04.0003 . . . . . . . . . . . . . RIVET, POP 1/8 X 3/8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

41. . . . . . 04.0007 . . . . . . . . . . . . . RIVET, POP DOME 1/8 X 1/8 S.S. . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
SHIELDS & FENDERS

E-21

FRAME, SHEET METAL



SHIELDS & FEND ERS

FRAME, SHEET METAL

E-22

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 60.0806 . . . . . . . . . . . . . COVER, TRANS FER SPRNG LEFT SID . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 60.0807 . . . . . . . . . . . . . COVER, TRANS FER SPRG, RT SIDE. . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 8

5 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 60.0820 . . . . . . . . . . . . . COVER, DRIVE LINE KAWASAKI . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 60.0677 . . . . . . . . . . . . . FENDER, FRONT RIGHT - WHEEL (Se rial # 1001-2008) . . . . . . . . . . . . . . 1

9 . . . . . . 90.0506 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
11 . . . . . . 60.0678 . . . . . . . . . . . . . FENDER, FRONT LEFT  - WHEEL (Se rial # 1001-2008) . . . . . . . . . . . . . . 1

12. . . . . . 99.E0046 . . . . . . . . . . . . NUT, “U” 1/4-20 EX TRUDED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13. . . . . . 60.0808 . . . . . . . . . . . . . COVER, PUMP KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 60.0891 . . . . . . . . . . . . . FENDER, FRONT RIGHT 12" BOT TOM (Se rial # 2009 -) . . . . . . . . . . . . . . 1

15. . . . . . 60.0892 . . . . . . . . . . . . . FENDER, FRONT LEFT 12" BOT TOM (Se rial # 2009 -). . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
HAND CON TROLS, REAR

F-1

CON TROLS & LINKAGE



HAND CON TROLS, REAR

CON TROLS & LINK AGE

F-2

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0001 . . . . . . . . . . . . . KNOB, SM. #80 3/8-16 THREAD . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 40.0241 . . . . . . . . . . . . . HAN DLE, AUX CON TROL YZP . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 47.0003 . . . . . . . . . . . . . KNOB, ROUND 2" X 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 40.0240 . . . . . . . . . . . . . HAN DLE, F/R CON TROL YZP . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 92.08-4 . . . . . . . . . . . . . NUT, 1/2-13 YEL LOW ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 85.B0027 . . . . . . . . . . . . BUSH ING, 1/2 ID X 5/8 OD X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 5

7 . . . . . . 85.SC08 . . . . . . . . . . . . SET COL LAR, 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 42.0400 . . . . . . . . . . . . . ARM, PIVOT LIFT HYD. VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 93.04 . . . . . . . . . . . . . . NUT, 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 99.A04NFN . . . . . . . . . . . LOCKNUT, NY LON 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 43.004S. . . . . . . . . . . . . ROD END, 1/4 SPHER I CAL W/STUD . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 55.0028 . . . . . . . . . . . . . FLANGE, BRG MNT 1.573/1.577 ID . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 55.0029 . . . . . . . . . . . . . BEAR ING, SPHER I CAL UHMW 5/8 ID. . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 99.SF0406 . . . . . . . . . . . BOLT, SF 1/4-20 X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
16. . . . . . 42.0399 . . . . . . . . . . . . . ARM, PIVOT AUX. HYD. VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 42.0472 . . . . . . . . . . . . . ROD, THREAD 1/4-28X8"RH/LH YZP . . . . . . . . . . . . . . . . . . . . . . . . 2

18. . . . . . 92.06-4 . . . . . . . . . . . . . NUT, 3/8-16 YEL LOW ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 42.0389 . . . . . . . . . . . . . ROD, TOR SION F/R ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 90.0512 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 55.0022 . . . . . . . . . . . . . BEAR ING, BALL .315 IDX.8661 OD . . . . . . . . . . . . . . . . . . . . . . . . . 3

22. . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
24. . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 64.0684 . . . . . . . . . . . . . PLATE, VALVE - F/R ARM AN CHOR . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 05.0052 . . . . . . . . . . . . . WASHER, PLAS TIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28. . . . . . 90.0410 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
29. . . . . . 94.04 . . . . . . . . . . . . . . WASHER, FLAT 1/4 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30. . . . . . 41.0020 . . . . . . . . . . . . . SPRING, 4 1/4-EXT .765 OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
32. . . . . . 40.0252 . . . . . . . . . . . . . ARM, F/R LE VER LOCK (Se rial # 1001-1544). . . . . . . . . . . . . . . . . . . . 1

33. . . . . . 90.0620 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
35. . . . . . 85.B0068 . . . . . . . . . . . . BUSH ING, 3/8 X 1/2 OD X 5/8 LG . . . . . . . . . . . . . . . . . . . . . . . . . . 2

36. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

37. . . . . . 64.0719 . . . . . . . . . . . . . SPACER, VALVE PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38. . . . . . 95.04 . . . . . . . . . . . . . . WASHER, FLAT 1/4 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

39. . . . . . 90.0418 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 2 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
40. . . . . . 40.0317 . . . . . . . . . . . . . ARM, F/R LE VER LOCK KT (Se rial # 1545 -) . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 1
42. . . . . . 99.E0081 . . . . . . . . . . . . NUT, 1/4-28 LH GRADE 8 YZ . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

43. . . . . . 43.004-4 . . . . . . . . . . . . ROD END, 1/4-28LH YZP VAL CTRL . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
FOR WARD/RE VERSE ROCKER

F-3

CON TROLS & LINKAGE



FOR WARD/RE VERSE ROCKER

CON TROLS & LINK AGE

F-4

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 93.06 . . . . . . . . . . . . . . NUT, 3/8-24 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

2 . . . . . . 96.06 . . . . . . . . . . . . . . WASHER, LOCK 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 42.0393 . . . . . . . . . . . . . LINK, CEN TER F/R ROCKER ROD ZP . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 43.006S. . . . . . . . . . . . . ROD END, 3/8 SPHER I CAL W/STUD . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 40.0269 . . . . . . . . . . . . . ARM, ROCKER F/R LE VER FRONT PC. . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 40.0268 . . . . . . . . . . . . . ARM, ROCKER F/R LE VER REAR PC . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.SF08 . . . . . . . . . . . . NUT, SF 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 85.B0027 . . . . . . . . . . . . BUSH ING, 1/2 ID X 5/8 OD X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

13. . . . . . 43.006 . . . . . . . . . . . . . ROD END, 3/8 SPHER I CAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 42.0392 . . . . . . . . . . . . . LINK, REAR F/R ROCKER ROD YZP . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 90.0612 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 47.0002 . . . . . . . . . . . . . STA BI LIZER, STEER ING DAMP. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 41.0063 . . . . . . . . . . . . . SPRING, COMP. 3/4 OD X 4" LG . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 90.0628 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20. . . . . . 92.06 . . . . . . . . . . . . . . NUT, 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 64.0722 . . . . . . . . . . . . . BUSH ING, F/R / SHOCK MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 90.0620 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 90.0830 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 3-3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 99.A06NFN . . . . . . . . . . . LOCKNUT, NY LON 3/8-24 SAE ZP . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
NEU TRAL PO SI TION ASSEMLBY

F-5

CON TROLS & LINKAGE



NEU TRAL PO SI TION ASSEMLBY

CON TROLS & LINK AGE

F-6

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 40.0298 . . . . . . . . . . . . . ARM, ROCKER-NEU TRAL BRG MNT KT . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
3 . . . . . . 41.0059 . . . . . . . . . . . . . SPRING, EXT. 5/16 OD X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 05.0052 . . . . . . . . . . . . . WASHER, PLAS TIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 64.0690 . . . . . . . . . . . . . CLIP, ALIGN MENT-NEU TRAL BRG . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
8 . . . . . . 55.0022 . . . . . . . . . . . . . BEAR ING, BALL .315 IDX.8661 OD . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 64.0714 . . . . . . . . . . . . . NUT, LOCK ING NEU TRAL AD JUSTER . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 42.0398 . . . . . . . . . . . . . ARM, NEU TRAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 41.0060 . . . . . . . . . . . . . SPRING, EXT. 1" OD X 2-1/2 LG. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13. . . . . . 90.0410 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 90.0408 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 99.B0090 . . . . . . . . . . . . WASHER, MACH 1/2ID 14GA PLATED . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 90.0510 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
PARK BRAKE, THROT TLE, & CHOKE

F-7

CON TROLS & LINKAGE



PARK BRAKE, THROT TLE, & CHOKE

CON TROLS & LINK AGE

F-8

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 64.0942 . . . . . . . . . . . . . PIVOT, PLATE-PARK HAN DLE KT. . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . . 40.0295 . . . . . . . . . . . . . HAN DLE, PARK BRAKE KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . . 99.A04NFN . . . . . . . . . . . LOCKNUT, NY LON 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 42.0444 . . . . . . . . . . . . . LINK, BRAKE PULL BAR KT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 42.0394 . . . . . . . . . . . . . LINK, BRAKE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 47.0121 . . . . . . . . . . . . . CA BLE, CHOKE 60" LONG, 2" Trav . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 99.K0062 . . . . . . . . . . . . MA CHINE SCREW, #10-32 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 99.E0035 . . . . . . . . . . . . NUT, SF #10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 47.0179 . . . . . . . . . . . . . CA BLE, THROT TLE 40" 1-5/8 TRAV . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 93.04 . . . . . . . . . . . . . . NUT, 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15. . . . . . 43.C04-28 . . . . . . . . . . . CLEVIS END, 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 03.040638 . . . . . . . . . . . CLEVIS PIN, 1/4 X 51/64. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 02.CP0306 . . . . . . . . . . . COT TER PIN, 3/32 X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 90.0612 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19. . . . . . 42.0443 . . . . . . . . . . . . . LINK, BRAKE TORQUE KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 99.E0058 . . . . . . . . . . . . NUT, JAM 1/2-13  USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23. . . . . . 42.0442 . . . . . . . . . . . . . LINK, BRAKE PUSH KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 64.0919 . . . . . . . . . . . . . ROCKER, BRAKE KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 42.0441 . . . . . . . . . . . . . LINK, BRAKE PULL KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
27. . . . . . 90.0608 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28a . . . . . 82.0086 . . . . . . . . . . . . . BUSH ING, 1" G-HUB  3/16 KEY (Se rial # 1001-1425) . . . . . . . . . . . . . . . . 1
28b . . . . . 83.H16S-1 . . . . . . . . . . . BUSH ING, 1"  SPLIT 3/16" KEY (Se rial # 1426 -) . . . . . . . . . . . . . . . . . . 1

29a . . . . . 50.0045 . . . . . . . . . . . . . DRUM, 6" BRAKE -W/TAPER HUB (Se rial # 1001-1425) . . . . . . . . . . . . . . 1

29b . . . . . 50.0064 . . . . . . . . . . . . . DRUM, 6" BRAKE -W/TAPER HUB (Se rial # 1426 -) . . . . . . . . . . . . . . . . 1

30. . . . . . 85.W0306. . . . . . . . . . . . KEY, WOOD RUFF 3/16" X 3/4" . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 53.0076 . . . . . . . . . . . . . BAND, BRAKE FOR 6" DRUM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32. . . . . . 90.0516 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
33. . . . . . 90.0616 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

34. . . . . . 64.0920 . . . . . . . . . . . . . PLATE, BRAKE AN CHOR OUTER . . . . . . . . . . . . . . . . . . . . . . . . . 1
35. . . . . . 64.0718 . . . . . . . . . . . . . SPACER, BRAKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

36. . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 2

37. . . . . . 64.0921 . . . . . . . . . . . . . PLATE, BRAKE AN CHOR IN NER . . . . . . . . . . . . . . . . . . . . . . . . . . 1
38. . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

39. . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
40. . . . . . 90.0510 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 99.K0099 . . . . . . . . . . . . BOLT, 1/4-20 X 1" GRD 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
PUMP CON TROL ARM

F-9

CON TROLS & LINKAGE



PUMP CON TROL ARM

CON TROLS & LINK AGE

F-10

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 40.0253 . . . . . . . . . . . . . ARM, CON TROL-SWASH PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 6
3 . . . . . . 64.0764 . . . . . . . . . . . . . BRACKET, CON NEC TOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 44.0161 . . . . . . . . . . . . . LINK, RUB BER FOR SHIFT LINK AGE . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 64.0763 . . . . . . . . . . . . . CLAMP, RUB BER CON NEC TOR . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
8 . . . . . . 55.0022 . . . . . . . . . . . . . BEAR ING, BALL .315 IDX.8661 OD . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 99.A04NFN . . . . . . . . . . . LOCKNUT, NY LON 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 99.K0076 . . . . . . . . . . . . BOLT, SHCS 1/4-28 X 2  GRADE 8 . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 90.0510 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
HIGH/LOW SHIFT LINKAGE

F-11

CON TROLS & LINKAGE



HIGH/LOW SHIFT LINK AGE

CON TROLS & LINK AGE

F-12

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 40.0296 . . . . . . . . . . . . . HAN DLE, HI/LOW SHIFT KT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 06.0044 . . . . . . . . . . . . . CAP, PLAS TIC 1/8 X 1/2 X 7/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 90.0612 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 41.0039 . . . . . . . . . . . . . SPRING, COMP. 9/16 OD X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 99.A04NFN . . . . . . . . . . . LOCKNUT, NY LON 1/4-28 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 93.04 . . . . . . . . . . . . . . NUT, 1/4-28 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

9 . . . . . . 43.004S. . . . . . . . . . . . . ROD END, 1/4 SPHER I CAL W/STUD . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 42.0437 . . . . . . . . . . . . . ROD, HI/LOW TO FRONT AXLE KT . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 02.CP0204 . . . . . . . . . . . COT TER PIN, 1/16 X 1/2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 43.C10-32-1 . . . . . . . . . . CLEVIS END, KIT- #10-32  3/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 99.E0034 . . . . . . . . . . . . NUT, #10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 03.0305 . . . . . . . . . . . . . CLEVIS PIN, 3/16 X 5/8  ZP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 47.0122 . . . . . . . . . . . . . CA BLE, HI-LOW SHIFT    HT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 81.0124 . . . . . . . . . . . . . LINK, CONN #60 DOU BLE PITCH. . . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 92.05 . . . . . . . . . . . . . . NUT, 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 42.0390 . . . . . . . . . . . . . ARM, HI/LOW SHIFT ROCKER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20. . . . . . 64.0703 . . . . . . . . . . . . . PIVOT, PLATE - FRONT SHIFT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
BELT TIGHTENER

F-13

CON TROLS & LINKAGE



BELT TIGHT ENER

CON TROLS & LINK AGE

F-14

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 40.0294 . . . . . . . . . . . . . ARM, BELT TIGHT ENER/DBL PUL LEY . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 85.SC16-1 . . . . . . . . . . . SET COL LAR, 1.015" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 90.0620 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 90.0510 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 94.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

10. . . . . . 41.0056 . . . . . . . . . . . . . SPRING, EXT 7/8 OD X 8-1/2 LNG . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 47.0103 . . . . . . . . . . . . . END FIT TING, EYE LET - M6 MALE . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 47.0128 . . . . . . . . . . . . . DAMPER, HY DRAU LIC .59 50# . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14. . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 64.0693 . . . . . . . . . . . . . BRACKET, FRONT BELT TIGHT ENER . . . . . . . . . . . . . . . . . . . . . . . 1
16. . . . . . 40.0299 . . . . . . . . . . . . . LE VER, BELT TIGHT ENER KT . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 47.0001 . . . . . . . . . . . . . KNOB, SM. #80 3/8-16 THREAD . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 64.0694 . . . . . . . . . . . . . AN CHOR,QUICK HITCH HAN DLE-REAR . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
3 POINT HITCH FRAME

G-1

OPTIONS



3 POINT HITCH FRAME

OP TIONS

G-2

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 62.0791 . . . . . . . . . . . . . FRAME, 3-POINT HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 42.0404 . . . . . . . . . . . . . LINK, LEFT AXLE TORQUE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 42.0405 . . . . . . . . . . . . . LINK, RIGHT AXLE TORQUE . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 64.0735 . . . . . . . . . . . . . AN CHOR, 3-POINT CYL IN DER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 47.0115 . . . . . . . . . . . . . WEIGHT, SUIT CASE- 42 LBS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
6 . . . . . . 64.0760 . . . . . . . . . . . . . PIN, WEIGHT SE CURE 11.5 US ABLE. . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 02.HP0416 . . . . . . . . . . . HAIR PIN, 1/8 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 99.SF0606 . . . . . . . . . . . BOLT, SF 3/8-16 USS X 3/4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

9 . . . . . . 99.SF0608 . . . . . . . . . . . BOLT, SF 3/8-16  USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 90.0808 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

12. . . . . . 90.0814 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 90.1010 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14. . . . . . 94.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15. . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
16. . . . . . 95.10 . . . . . . . . . . . . . . WASHER, FLAT 5/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

17. . . . . . 96.10 . . . . . . . . . . . . . . WASHER, LOCK 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23

19. . . . . . 99.SF08 . . . . . . . . . . . . NUT, SF 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

20. . . . . . 29.GF0001 . . . . . . . . . . . GREASE FTG, 1/4 SAE ST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
21a . . . . . 62.0885 . . . . . . . . . . . . . HITCH BAR, BOLT ON 3 POINT (Stan dard) . . . . . . . . . . . . . . . . . . . . . 1

21b . . . . . 62.0978 . . . . . . . . . . . . . HITCH BAR, BOLT ON 3PT (Re ceiver) . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 02.HP0524 . . . . . . . . . . . HAIR PIN, 5/32 X 3". . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 03.0014 . . . . . . . . . . . . . PIN, HITCH 5/8" X 3" US ABLE (in cludes hair pin) . . . . . . . . . . . . . . . . . . 1

24. . . . . . 62.0968 . . . . . . . . . . . . . TUBE, RE CEIVER HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25a . . . . . 60.0666 . . . . . . . . . . . . . PLATE, REAR AXLE COVER/SKID (Short) . . . . . . . . . . . . . . . . . . . . . 1
25b . . . . . 60.0913 . . . . . . . . . . . . . PLATE, REAR AXLE CVR/SKD W/3PT (Long) . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 96.08 . . . . . . . . . . . . . . WASHER, LOCK 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3



IL LUS TRATED DRAW ING
3 POINT HITCH ARMS

G-3

OPTIONS



3 POINT HITCH ARMS

OP TIONS

G-4

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 62.0792 . . . . . . . . . . . . . LIFT ARM, 3-POINT HITCH RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 62.0793 . . . . . . . . . . . . . LIFT ARM, 3-POINT HITCH LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 42.0403 . . . . . . . . . . . . . LINK, SWAYBAR 3-POINT  MALE . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 42.0402 . . . . . . . . . . . . . LINK, SWAYBAR 3-POINT  FE MALE . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 42.0408 . . . . . . . . . . . . . LINK, AD JUST ING-CEN TER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 42.0410 . . . . . . . . . . . . . LINK, ADJ. YOKE END FOR 42.408 . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 42.0409 . . . . . . . . . . . . . LINK, ADJ. SWVL END FOR 42.408. . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 42.0406 . . . . . . . . . . . . . TOP LINK, CAT #1 ADJ. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 03.0004 . . . . . . . . . . . . . PIN, TOP LINK CAT E GORY 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 03.0005 . . . . . . . . . . . . . PIN, LYNCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 03.1014 . . . . . . . . . . . . . CLEVIS PIN, 5/8 X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 02.CP0508 . . . . . . . . . . . COT TER PIN, 5/32 X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 03.0001 . . . . . . . . . . . . . PIN, SAFETY SNAP 3/8 X 1-3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 90.0614 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 90.1018 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 2 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
16. . . . . . 90.1052 . . . . . . . . . . . . . BOLT, 5/8-11 USS X 6 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17. . . . . . 94.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18. . . . . . 95.10 . . . . . . . . . . . . . . WASHER, FLAT 5/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

19. . . . . . 99.B0061 . . . . . . . . . . . . WASHER, 3/16 X 21/32 X 1 1/32 . . . . . . . . . . . . . . . . . . . . . . . . . . 6

20. . . . . . 64.0759 . . . . . . . . . . . . . BUSH ING, 3-PT HITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
21. . . . . . 99.A06 . . . . . . . . . . . . . LOCKNUT, STOVER 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22. . . . . . 99.A10 . . . . . . . . . . . . . LOCKNUT, STOVER 5/8-11 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23. . . . . . 47.0136 . . . . . . . . . . . . . STRAP, BUNGEE CORD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
3 POINT HITCH HYDRAULICS

G-5

OPTIONS



3 POINT  HITCH HY DRAU LICS

OP TIONS

G-6

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 64.0966 . . . . . . . . . . . . . LID, TOLLBOX W/AUX VALVE BODY . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 23.0111-1 . . . . . . . . . . . . VALVE, HY 2 SPL W/LH FLT,RH SP . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 70.4053 . . . . . . . . . . . . . KIT, RE PLACE MENT, LIFT CYL IN DER (Snap Ring End) . . . . . . . . . . . . . . 1

3 . . . . . . 23.0128 . . . . . . . . . . . . . CYL IN DER, 2" X 8" LIFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4a. . . . . . 64.0716 . . . . . . . . . . . . . BRACKET, QUICK COU PLERS REAR (Welded Fit tings) . . . . . . . . . . . . . . 1
4b. . . . . . 64.1162 . . . . . . . . . . . . . BRACKET, HYD QUICK COU PLER (Bulk head Fit tings) . . . . . . . . . . . . . . . 1

5 . . . . . . 05.0056 . . . . . . . . . . . . . GROM MET, 2-1/8ID,2-7/8OD,7/16T . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 90.0816 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 90.0832 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
9 . . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . . 64.0749 . . . . . . . . . . . . . BUSH ING, 33/64 X 1 X 1-1/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 64.0675 . . . . . . . . . . . . . BUSH ING, SWIVEL FRAME SPACER . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 23.0106 . . . . . . . . . . . . . COU PLER, HYD. QUICK FE MALE 1/4 . . . . . . . . . . . . . . . . . . . . . . . 2
14. . . . . . 23.0126 . . . . . . . . . . . . . PLUG, NY LON FOR 23.0106. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 25.6400-06-06 . . . . . . . . . FIT TING, M CONN 3/8 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16. . . . . . 25.6400-06-08 . . . . . . . . . FIT TING, M CONN 3/8 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 25.6802-06-08 . . . . . . . . . FIT TING, 45 ME 3/8 X 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 25.2403-06-06 . . . . . . . . . FIT TING, UN ION 3/8 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
19. . . . . . 25.2404-06-04 . . . . . . . . . FIT TING, M CONN 3/8 X 1/4 (Used with cyl in der 3a) . . . . . . . . . . . . . . . . 1

19. . . . . . 25.6400-06-06 . . . . . . . . . FIT TING, M CONN 3/8 X 3/8 (Used with cyl in der 3b) . . . . . . . . . . . . . . . . 1

20. . . . . . 25.2501-06-04 . . . . . . . . . FIT TING, 90 ME 3/8 X 1/4 (Used with cyl in der 3a) . . . . . . . . . . . . . . . . . . 1
20. . . . . . 25.6801-06-06 . . . . . . . . . FIT TING, 90 ME 3/8 X 3/8 (Used with cyl in der 3b) . . . . . . . . . . . . . . . . . . 1

21. . . . . . 20.0143 . . . . . . . . . . . . . HOSE, ASM X 27" 1/4-1W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 20.0142 . . . . . . . . . . . . . HOSE, ASM X 29" 1/4-1W (Right Side Cou pler Bracket) . . . . . . . . . . . . . . 1
22. . . . . . 20.0148 . . . . . . . . . . . . . HOSE, ASM X 33-1/2" 1/4-1W (Left Side Cou pler Bracket) . . . . . . . . . . . . . 1

23. . . . . . 20.0113 . . . . . . . . . . . . . HOSE, ASM X 38" 1/4-1W . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
24. . . . . . 20.0145 . . . . . . . . . . . . . HOSE, ASM 3/8X16CPE SAE100R1AT . . . . . . . . . . . . . . . . . . . . . . . 1

25. . . . . . 20.0144 . . . . . . . . . . . . . HOSE, ASM 3/8X24CPE SAE100R1AT . . . . . . . . . . . . . . . . . . . . . . . 1

26. . . . . . 23.0111-5 . . . . . . . . . . . . HAN DLE, HYD VALV KIT/23.0111 . . . . . . . . . . . . . . . . . . . . . . . . . . 2
27. . . . . . 99.K0064 . . . . . . . . . . . . BOLT, BUT TON HEAD 1/4 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29. . . . . . 47.0185 . . . . . . . . . . . . . HOLDER, CUP 3.586 OD X3-1/4 DP . . . . . . . . . . . . . . . . . . . . . . . . 1
30. . . . . . 20.0142 . . . . . . . . . . . . . HOSE, ASM X 29" 1/4-1W (Right Side Cou pler Bracket) . . . . . . . . . . . . . . 1

30. . . . . . 20.0194 . . . . . . . . . . . . . HOSE, ASM X 32" 1/4-3000 (Left Side Cou pler Bracket) . . . . . . . . . . . . . . 1

31. . . . . . 25.6502-06-06 . . . . . . . . . FIT TING, 45 MFE 3/8 X 3/8 (Left Side Cou pler Bracket) . . . . . . . . . . . . . . . 2

32. . . . . . 25.2706-04-06LN . . . . . . . . FIT TING, BULK HEAD W/LOCKNUT (Used with Cou pler Bracket 4b) . . . . . . . . 2

33. . . . . . 23.0111-7 . . . . . . . . . . . . KIT, SPOOL FLOAT HYD. VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . 1
34. . . . . . 26.0027 . . . . . . . . . . . . . O-RING, 5/8ID X 13/16OD X 3/32 . . . . . . . . . . . . . . . . . . . . . . . . . . 4

35. . . . . . 23.0111-8 . . . . . . . . . . . . CAP, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
AUX IL IARY HY DRAU LICS, REAR

G-7

OPTIONS



AUX IL IARY HY DRAU LICS, REAR

OP TIONS

G-8

REF. PART NO. DE SCRIP TION QTY.

1a. . . . . . 64.0716 . . . . . . . . . . . . . BRACKET, QUICK COU PLERS REAR (Welded Fit tings) . . . . . . . . . . . . . . 1

1b. . . . . . 64.1162 . . . . . . . . . . . . . BRACKET, HYD QUICK COU PLER (Bulk head Fit tings) . . . . . . . . . . . . . . . 1
2 . . . . . . 25.2706-04-06LN . . . . . . . . FIT TING, BULK HEAD W/LOCKNUT (Used with Cou pler Bracket 1b) . . . . . . . . 2

3 . . . . . . 20.0149 . . . . . . . . . . . . . HOSE, ASM X 17-1/2" 1/4-1w . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 25.6602-6-6-6. . . . . . . . . . FIT TING, TEE SIN GLE SWIVEL 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . 2
5 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 99.SF0506 . . . . . . . . . . . BOLT, SF 5/16-18  USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
7 . . . . . . 23.0106 . . . . . . . . . . . . . COU PLER, HYD. QUICK FE MALE 1/4 . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . . 23.0126 . . . . . . . . . . . . . PLUG, NY LON FOR 23.0106. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2



IL LUS TRATED DRAW ING
DUAL WHEELS

G-9

OPTIONS



DUAL WHEELS

In di vid ual dual wheel com po nent quan ti ties are listed per dual wheel kit. Two dual wheel kits are re quired per trac tor.

*Not in cluded in kit. Must be or dered sep a rately.

OP TIONS

G-10

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 50.0051 . . . . . . . . . . . . . MOUNT, DUAL WHEEL IN NER  HT . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 50.0052 . . . . . . . . . . . . . EX TEN SION, DUAL WHEEL  HT . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 91.0726* . . . . . . . . . . . . BOLT, 7/16-20 SAE X 3-1/4" . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

3 . . . . . . 91.0722 . . . . . . . . . . . . . BOLT, SAE 7/16-20 SAE 2 3/4" . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

4 . . . . . . 50.0062 . . . . . . . . . . . . . HUB, DUAL WHEEL  KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
5 . . . . . . 93.07 . . . . . . . . . . . . . . NUT, 7/16-20 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

6 . . . . . . 50.0063 . . . . . . . . . . . . . CONE, DRAW DUAL WHEEL KT . . . . . . . . . . . . . . . . . . . . . . . . . . 2
7 . . . . . . 50.0061 . . . . . . . . . . . . . EX TEN SION, DUAL WHEEL  KT . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . . 94.12 . . . . . . . . . . . . . . WASHER, FLAT 3/4 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 64.0672 . . . . . . . . . . . . . DRAWBOLT, DUAL WHEEL  HT . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
10. . . . . . 99.E0044 . . . . . . . . . . . . NUT, LUG 7/16-20 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

11 . . . . . . 53.0077 . . . . . . . . . . . . . WHEEL, ASM 22 X 12 X 8 X 5B . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
11 . . . . . . 53.0101-L. . . . . . . . . . . . WHEEL, ASM 21 X 11 X8 X 5B BAR. . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 53.0101-R . . . . . . . . . . . WHEEL, ASM 21 X 11 X8 X 5B BAR. . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 53.0111 . . . . . . . . . . . . . WHEEL, ASM 22X11X10X5B . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
12. . . . . . 05.0093 . . . . . . . . . . . . . PLUG, 2-1/2 NPT M, WHT PLAS TIC . . . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 39.56113 . . . . . . . . . . . . KT, OPT.DUAL WHEELS FIELD TRAX . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 39.56118 . . . . . . . . . . . . KT, OPT.DUAL WHEELS BAR TIRE . . . . . . . . . . . . . . . . . . . . . . . . . 2
13. . . . . . 39.56119 . . . . . . . . . . . . KIT, OPT.DUAL WHEEL TURF MASTR . . . . . . . . . . . . . . . . . . . . . . . 2

13. . . . . . 70.4040 . . . . . . . . . . . . . KIT, OPT.DUAL WHEELS(NO TIRES) . . . . . . . . . . . . . . . . . . . . . . . . 2
30. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31. . . . . . 53.0089 . . . . . . . . . . . . . TIRE, FIELD 22 X 12 X 8-NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
36. . . . . . 53.0114 . . . . . . . . . . . . . TIRE, BAR 21X11X8 NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40. . . . . . 53.0090 . . . . . . . . . . . . . RIM, 8 X 8.5, 5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

41. . . . . . 53.0114 . . . . . . . . . . . . . TIRE, BAR 21X11X8 NO RIM . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
45. . . . . . 53.0113 . . . . . . . . . . . . . RIM, 10 X 8  -  5 ON 4.5 BC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

46. . . . . . 53.0112 . . . . . . . . . . . . . TIRE,TURFMASTR 22X11X10 NO RIM . . . . . . . . . . . . . . . . . . . . . . . 1

50. . . . . . 53.0142 . . . . . . . . . . . . . TUBE, IN NER 22 X 12 X 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4



IL LUS TRATED DRAW ING
FOOT PEDAL & WHEEL EXTENSIONS

G-11

OPTIONS



FOOT PEDAL & WHEEL EX TEN SIONS

OP TIONS

G-12

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 91.0728 . . . . . . . . . . . . . BOLT, 7/16-20 SAE X 3-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

2 . . . . . . 53.0104 . . . . . . . . . . . . . HUB, WHEEL EX TEN SIONS- 3" . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 99.E0044 . . . . . . . . . . . . NUT, LUG 7/16-20 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

4 . . . . . . 95.07 . . . . . . . . . . . . . . WASHER, FLAT 7/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

5 . . . . . . 96.07 . . . . . . . . . . . . . . WASHER, LOCK 7/16. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
6 . . . . . . 93.07 . . . . . . . . . . . . . . NUT, 7/16-20 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

7 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
8 . . . . . . 62.0794 . . . . . . . . . . . . . PEDAL, FOOT—OP TIONAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
FOLD DOWN ROLL BAR

G-13

OPTIONS



FOLD DOWN ROLL BAR

OP TIONS

G-14

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 03.0830 . . . . . . . . . . . . . CLEVIS PIN, 1/2 X 4" OAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 90.0832 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 02.HP0416 . . . . . . . . . . . HAIR PIN, 1/8 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 62.0849 . . . . . . . . . . . . . ROLL BAR, MOUNT - LH FOLD DN.. . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 00.0154 . . . . . . . . . . . . . DE CAL, WARN ING FOLD DOWN R BAR . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 . . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10. . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
11 . . . . . . 62.0848 . . . . . . . . . . . . . ROLL BAR, MOUNT - RH FOLD DN. . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 62.0847 . . . . . . . . . . . . . ROLL BAR, TOP FOLD DN. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
FOLD DOWN ROPS ROLL BAR

G-15

OPTIONS



FOLD DOWN ROPS ROLL BAR

OP TIONS

G-16

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.A08 . . . . . . . . . . . . . LOCKNUT, STOVER 1/2-13 USS . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 95.08 . . . . . . . . . . . . . . WASHER, FLAT 1/2 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 05.0105 . . . . . . . . . . . . . WASHER, UHMW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 47.0248 . . . . . . . . . . . . . PIN, AS SEM BLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 47.0247 . . . . . . . . . . . . . PIN, PULL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 02.HP0420 . . . . . . . . . . . HAIR PIN, 1/8 X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 90.0814 . . . . . . . . . . . . . BOLT, 1/2-13 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
8 . . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 . . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10. . . . . . 99.E0082 . . . . . . . . . . . . NUT, LOCK ING FLANGE 3/8 - 16 . . . . . . . . . . . . . . . . . . . . . . . . . . 8
11 . . . . . . 00.0229 . . . . . . . . . . . . . DE CAL, WARN ING - SEAT BELT . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 00.0228 . . . . . . . . . . . . . DE CAL, WARN ING - AL TER ATION . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
CANOPY

G-17

OPTIONS



CAN OPY

OP TIONS

G-18

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 90.0614 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 . . . . . . 99.b0076 . . . . . . . . . . . . WASHER, .185 X 13/32ID X 1-5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 4
3 . . . . . . 05.0085 . . . . . . . . . . . . . WASHER, NEO PRENE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

4 . . . . . . 47.0186 . . . . . . . . . . . . . CAN OPY, SHELL ONLY, WHITE . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
6 . . . . . . 99.A06N . . . . . . . . . . . . LOCKNUT, NY LON 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . . 62.0915 . . . . . . . . . . . . . ARM, CAN OPY LEFTSIDE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 06.0050-43IN . . . . . . . . . . TRIM, TRIM LOC 1/2 X 3/16 X 43" . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 62.0914 . . . . . . . . . . . . . ARM, CAN OPY RIGHTSIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 11.0053 . . . . . . . . . . . . . U-BOLT, 3/8-16  2" ID SQ BEND . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
11 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8



IL LUS TRATED DRAW ING
3N1 HITCH

G-19

OPTIONS



3N1 HITCH

OP TIONS

G-20

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 64.1017 . . . . . . . . . . . . . PIN, WEIGHT SE CURE 24-1/8 LONG . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 02.HP0420 . . . . . . . . . . . HAIR PIN, 1/8 X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 62.0925 . . . . . . . . . . . . . HITCH, TOW 3PT MAIN WELDMENT . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 03.0005 . . . . . . . . . . . . . PIN, LYNCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

5 . . . . . . 99.A05 . . . . . . . . . . . . . LOCKNUT, STOVER 5/16-18 USS. . . . . . . . . . . . . . . . . . . . . . . . . . 2
6 . . . . . . 03.0004 . . . . . . . . . . . . . PIN, TOP LINK CAT E GORY 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 90.0526 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3-1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 90.0524 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . . 95.05 . . . . . . . . . . . . . . WASHER, FLAT 5/16 SAE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10. . . . . . 64.1101 . . . . . . . . . . . . . LATCH, HAN DLE 3N1 TOW HITCH . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 41.0021 . . . . . . . . . . . . . SPRING, COMP 1/2 OD X 2-3/4 LG . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 00.0192 . . . . . . . . . . . . . DE CAL, V-DE CAL DIE CUT BLUE. . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 40.0303 . . . . . . . . . . . . . LE VER, PTO AT TACH MENT LATCH . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
REAR COUN TER WEIGHT BAR & REAR BUMPER

G-21

OPTIONS



REAR COUN TER WEIGHT BAR & REAR BUMPER

OP TIONS

G-22

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
3 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 02.HP0420 . . . . . . . . . . . HAIR PIN, 1/8 X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . . 64.1040 . . . . . . . . . . . . . PIN, WEIGHT SE CURE 21 LONG . . . . . . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 62.0955 . . . . . . . . . . . . . FRAME, REAR COUN TER WEIGHT . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 62.1002 . . . . . . . . . . . . . BUMPER, REAR-KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 . . . . . . 95.06 . . . . . . . . . . . . . . WASHER, FLAT 3/8 SAE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10. . . . . . 90.0610 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8



IL LUS TRATED DRAW ING
LIGHT BAR

G-23

OPTIONS



LIGHT BAR

OP TIONS

G-24

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0036 . . . . . . . . . . . . . LIGHT, STROBE 2 JOULE AM BER . . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 33.0041 . . . . . . . . . . . . . BULB, LIGHT (ONLY) FOR 33.0036 . . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 33.0042 . . . . . . . . . . . . . LENS, STROBE-AM BER RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 33.0046 . . . . . . . . . . . . . LENS, STROBE-BLUE RE PLACE MENT . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 05.0072 . . . . . . . . . . . . . SNAP BUSH ING, 3/8 ID X 1/2 OD . . . . . . . . . . . . . . . . . . . . . . . . . . 3
3 . . . . . . 99.SF0404-1 . . . . . . . . . . BOLT, SF 1/4-20 X 1/2 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 05.0047 . . . . . . . . . . . . . GROM MET, 5/16ID,13/16OD,5/16TK . . . . . . . . . . . . . . . . . . . . . . . . 1
5 . . . . . . 30.0226 . . . . . . . . . . . . . CLAMP, WIRE MT ADH. 3/8 GRAY . . . . . . . . . . . . . . . . . . . . . . . . . 6

6 . . . . . . 90.0420 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 2 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . . 60.0842 . . . . . . . . . . . . . FRAME, LIGHT BAR TOP KT . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
8 . . . . . . 47.0167 . . . . . . . . . . . . . KNOB, 1/4-20 X 1-1/4 DIA BLK . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 60.0844 . . . . . . . . . . . . . COVER, LIGHT BAR AC CESS KT. . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 99.E0046 . . . . . . . . . . . . NUT, “U” 1/4-20 EX TRUDED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . . 31.0034 . . . . . . . . . . . . . SWITCH, TOG GLE ON/OFF SPST . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 60.0843 . . . . . . . . . . . . . FRAME, LIGHT BAR BOT TOM KT. . . . . . . . . . . . . . . . . . . . . . . . . . 1
13. . . . . . 99.SF05 . . . . . . . . . . . . NUT, SF 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 33.0043 . . . . . . . . . . . . . LIGHT, HEAD 12V 55W HALO GEN . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . . 33.0037 . . . . . . . . . . . . . BULB, LIGHT(ONLY) FOR 55 WATT. . . . . . . . . . . . . . . . . . . . . . . . . 2

15. . . . . . 05.0070 . . . . . . . . . . . . . PLUG, 1/2" HOLE, NY LON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
17. . . . . . 30.0157 . . . . . . . . . . . . . BOOT, TOG GLE SWITCH (not shown) . . . . . . . . . . . . . . . . . . . . . . . 2

18. . . . . . 30.0152 . . . . . . . . . . . . . CON NEC TOR, BUL LET - 3 WAY STD (not shown). . . . . . . . . . . . . . . . . . 2

19. . . . . . 30.0146 . . . . . . . . . . . . . TER MI NAL, ADAPTER 1/4 PUSH ON (not shown) . . . . . . . . . . . . . . . . . 1
20. . . . . . 34.1400-1002. . . . . . . . . . WIRE, 14 GA 2 WIRE X 78"T (not shown) . . . . . . . . . . . . . . . . . . . . . . 1

21. . . . . . 34.1601-2002. . . . . . . . . . WIRE, 16 GA X 3" BLACK (not shown) . . . . . . . . . . . . . . . . . . . . . . . 1

22. . . . . . 34.1603-1001. . . . . . . . . . WIRE, 16 GA X 6" RED (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . 1
23. . . . . . 34.1603-1002. . . . . . . . . . WIRE, 16 GA X 6" RED (not shown) . . . . . . . . . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
SLOPE GAUGE, 12 VOLT OUT LET, & 12 VOLT FRONT PLUG

G-25

OPTIONS



SLOPE GAUGE, 12 VOLT OUT LET, & 12 VOLT FRONT PLUG

OP TIONS

G-26

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.A04N . . . . . . . . . . . . LOCKNUT, NY LON 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . . 64.0983 . . . . . . . . . . . . . BRACKET, TILT IN DI CA TOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
3 . . . . . . 35.0105 . . . . . . . . . . . . . IN DI CA TOR, SLOPE DE GREE . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 90.0408 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 06.0056-3.13IN . . . . . . . . . IN SU LA TION, PIPE 1-5/8 ID X3/8 X 3-1/8" . . . . . . . . . . . . . . . . . . . . . 1
6 . . . . . . 99.E0035 . . . . . . . . . . . . NUT, SF #10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

7 . . . . . . 99.K0042 . . . . . . . . . . . . MA CHINE SCREW, 10-32 X 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . 11
8 . . . . . . 30.0221 . . . . . . . . . . . . . OUT LET, 12 VOLT ALL WEATHER . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 64.1064 . . . . . . . . . . . . . BRACKET, 12V OUT LET HOLDER . . . . . . . . . . . . . . . . . . . . . . . . . 1

10. . . . . . 35.0097 . . . . . . . . . . . . . RE LAY, 12 VOLT 50 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
11 . . . . . . 90.0406 . . . . . . . . . . . . . BOLT, 1/4-20 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12. . . . . . 64.0849 . . . . . . . . . . . . . BRACKET, RE LAY MOUNT ING . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE (not shown) . . . . . . . . . . . . . . . . . . 1

15. . . . . . 32.0070 . . . . . . . . . . . . . KIT, HAR NESS 12V PWR OUT LET (not shown). . . . . . . . . . . . . . . . . . . 1
16. . . . . . 31.0034 . . . . . . . . . . . . . SWITCH, TOG GLE ON/OFF SPST . . . . . . . . . . . . . . . . . . . . . . . . . 1

17. . . . . . 31.0041 . . . . . . . . . . . . . SWITCH, TOG GLE DPDT MOOFFMO . . . . . . . . . . . . . . . . . . . . . . . 1

18. . . . . . 99.SF04 . . . . . . . . . . . . NUT, SF 1/4-20 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19. . . . . . 99.SF0405-1 . . . . . . . . . . BOLT, SF 1/4-20 X 5/8 W/RUB BER . . . . . . . . . . . . . . . . . . . . . . . . . 2

20. . . . . . 64.1063 . . . . . . . . . . . . . BRACKET, FRONT AUX. ELEC. PLUG . . . . . . . . . . . . . . . . . . . . . . . 1
21. . . . . . 99.E0035 . . . . . . . . . . . . NUT, SF #10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22. . . . . . 30.0219 . . . . . . . . . . . . . SOCKET, TRAILER 4-PIN FE MALE . . . . . . . . . . . . . . . . . . . . . . . . . 1

23. . . . . . 99.K0071 . . . . . . . . . . . . MA CHINE SCREW, 10-32 X 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
24. . . . . . 30.0157 . . . . . . . . . . . . . BOOT, TOG GLE SWITCH (not shown) . . . . . . . . . . . . . . . . . . . . . . . 2

25. . . . . . 30.0166 . . . . . . . . . . . . . FUSE, 15 AMP ATC BLADE - BLUE (not shown) . . . . . . . . . . . . . . . . . . 1

26. . . . . . 99.E0049 . . . . . . . . . . . . NUT, WASHER #10-32 (STAR NUT) (not shown) . . . . . . . . . . . . . . . . . . 1
27. . . . . . 32.0079 . . . . . . . . . . . . . HAR NESS, KT 12V SWITCH & PLUG (not shown) . . . . . . . . . . . . . . . . . 1



IL LUS TRATED DRAW ING
SUS PEN SION SEAT & SEAT LOCK

G-27

OPTIONS



SUS PEN SION SEAT & SEAT LOCK

Seat lock kit (70.4051) is in cluded with the sus pen sion seat kit (47.0231).

OP TIONS

G-28

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 47.0233 . . . . . . . . . . . . . SEAT, FULL SUS PEN SION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 47.0231-1. . . . . . . . . . . . ARM REST, KIT - SUS PEN SION SEAT . . . . . . . . . . . . . . . . . . . . . . . 1
2 . . . . . . 05.0069 . . . . . . . . . . . . . WASHER, NY LON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 . . . . . . 64.1112 . . . . . . . . . . . . . STOP, SUS PEN SION SEAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 99.SF0508 . . . . . . . . . . . BOLT, SF 5/16-18 USS X 1. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
5 . . . . . . 90.0624 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 64.1142 . . . . . . . . . . . . . BUSH ING, 7/16 X 7/8 X 1-1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
7 . . . . . . 90.0508 . . . . . . . . . . . . . BOLT, 5/16-18 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . . 92.05 . . . . . . . . . . . . . . NUT, 5/16-18 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 . . . . . . 62.1039 . . . . . . . . . . . . . BRACKET, SEAT LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
10. . . . . . 47.0236 . . . . . . . . . . . . . CAP, VI NYL 3/8 ID X 1 1/2 LONG . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . . 64.1165 . . . . . . . . . . . . . BRACKET, SEAT LOCK LE VER . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12. . . . . . 99.SF06 . . . . . . . . . . . . NUT, SF 3/8-16 USS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

13. . . . . . 90.0608 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14. . . . . . 90.0606 . . . . . . . . . . . . . BOLT, 3/8-16 USS X 3/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
15. . . . . . 41.0079 . . . . . . . . . . . . . SPRING, 7/8 OD X 3 1/2 LG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16. . . . . . 62.1038 . . . . . . . . . . . . . BRACKET, SPRING AN CHOR. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1


